SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

EUT Mode

802.11ax HE20 52RU37

Plot on Channel 5955 MHz
Spectrum

Ref Level 16.68 dBm
SGL Count 100/100

oOffset 27,60 di Mode Auto Sweep

Plot on Channel 6435 MHz
pect 1l

Ref Level 16.86 dBm
SGL Count 100/100

oOffset 27.86 di Mode Auto Sweep

Spectrum Emission Mask
Peak Power

Standard: None

-10.80 dBm RBW 300.000 kHz

Range Low Rangeup | RBW | Frequency | Powerabs | powerRel |
-42.648 MHz | -32,136 MHz _300.000 kHz 551571 GHz -61,33 dbm -50,53 db
-32.136 MHz -21.424 MHz 300.000 kHz 5.92291 GHz -61.39 dBm -50.60 d&
21424 MHz | -11.712 MHz _ 300.000 kHz 5.93456 GHz -60.36 dBm -49,57 dB
-1L712MHz | -10.712 MHz | 300.000 kHz 5.94333 GHz -54.72 dBm -43.92 dB

10.712 MHz 11,712 MHz | 300.000 kHz 536667 GHz -59,68 dBm -48,89 dB
11,712 MHz 21,424 MHz | 300.000 kHz 5.97630 GHz -61,32 dBm -50.53 dB
21.424 MH2Z 32,136 MH2 300.000 kHz 5.98709 GH2Z -61.71 dBm -50.91 dB
32,135 MHz 42,848 MHz | 300.000 kHz S.98846 GHz -61.73 dBm -50,93 dB

Plot on Channel 6535 MHz
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CF 5.955 GHz 1001 pts Span 85.696 MHz | | CF 6.435 GHz 1001 pts pan 84.864 MHz

Spectrum Emission Mask standard: None

Peak Power -10.78 dBm RBW 300.000 kHz

ALimit Range Low Range U, RBW Frequen Power Abs Power Rel ALimit

-10,53 db -42,432 MHz -31.824 MHz | 300.000 kHz 5.40254 GHz 61,75 obm -50.57 cb -10,57 db
-10.65 d8 -31.824 MHz -21.216 MHz 300.000 kHz. 6.40330 GHz -61.90 dBm -51.12 dB -11.26 d8
-22,38 dB -21.216 MHz -11,608 MHz | 300.000 kHz 6.41383 GHz 61,52 dBm 50.74 dB 22,77 dB
-24.83 dB -11,608 MHz -10.608 MHz | 300.000 kHz 5.42344 GHz 53,34 dbm 42,55 db -23,46 dB
-29,78 db 10,608 MHz 11,608 MHz | 300.000 kHz 5.44656 GHz -52.57 dbm 43,72 B -29.70 db
-22,63 dB 11,608 MHz 21,216 MHz | 300.000 kHz 5.45617 GHz 61,52 dbm -50.73 dB -22,77 d
-10.96 dB 21.216 MH2Z 31.824 MH2 300.000 kHz 6.46678 GHZ -61.87 dBm -51.09 dB -11.14 d8
-10,93 dB 31.824 MHz 42,432 MHz | 300.000 kHz 6.46873 GHz 61,78 dBm -50.99 db -10.99 dB

Plot on Channel 6895 MHz

Spectrum ‘%‘ pectrum EV'-]
Ref Level 17.10 dem  Offset 26.10 dp Mode Auto Sweep Ref Level 17.98 dém  Offset 26.38 db Mode Auto Sweep
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CF 6.535 GHz 1001 pts Span 85.824 MHz | | CF 6.895 GHz 1001 pts Span 85.312 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -10.94 dBm RBW 300.000 kHz Peak Power -10.60 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | Powerabs | PowerRel |  alimit RangeLow | Rangeup | RBW | Frequency | Powerabs | PowerRel | atimit |
42,612 MHz | -32,184 MHz | 300.000 kHz 5.49462 GHz -61,43 dbm -50,45 db -10,48 db 42,656 MHz | -31,392 MHz | 300.000 kHz 56.86082 GHz 61,16 oBm -50.56 cb -10.56 cb
-32.184 MHz -21.456 MHz 300.000 kHz. 6.50286 GHz -61.67 dBm -50.73 dB -10.78 d8 -31.992 MHz -21.328 MHz 300.000 kHz. 6.86305 GHz -61.13 dBm -50.53 dB -10.58 dB
21456 MHz | -11.728 MHz _ 300.000 kHz 6.51367 GHz -61,53 dBm -50.,60 dB 22,70 dB 21,326 MHz | -11.664 MHz _ 300.000 kHz 6.87371 GHz -60.94 dBm -50.34 dB 22,37 dB
-11728 MHz | -10,728 MHz | 300.000 kHz 652332 GHz -54.,46 dBm -43,53 dB -24,44 d -11664MHz | -10.664 MHz | 300.000 kHz 5.86338 GHz 53,46 dbm 42,96 b 2377 dB
10.728 MHz 11,728 MHz | 300.000 kHz 6.54668 GHz -59,86 dBm -48,52 dB -29,83 dB 10.664 MHz 11,664 MHz | 300.000 kHz 6.90662 GHz -59.46 dBm 43.36dB  -23.77 dB
11,728 MHz 21,456 MHz | 300.000 kHz 555641 GHz -61.60 dBm -50.66 db -22,60 db 11,664 MHz 21,328 MHz | 300.000 kHz 591629 GHz -60.60 dBm -50.00 dB 22,03 dB
21.456 MH2Z 32,184 MH2 300.000 kHz 6.56714 GH2 -61.95 dBm -51.01 dB -11.06 d8 21.328 MHz | 31,992 MHz  300.000 kHz 6.92686 GHZ -60.69 dBm -50.09 dB | -10.24 dB
32.184 MHz 42,912 MHz | 300.000 kHz 656757 GHz -61.81 dBm -50,87 dB -10,87 dB 31,952 MHz 42,656 MHz | 300.000 kHz 6.92703 GHz -60.68 dBbm -50.09 db -10.09 db
—
[

TEL:
FAX:

886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

EUT Mode 802.11ax HE20 52RU38

Plot on Channel 6195 MHz

Plot on Channel 6475 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,73 dBm  Offset 27.73 dB Mode Auto Sweep RefLevel 16.86 dBm  Offset 27.86 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.195 GHz 1001 pts Span 84.896 MHz | | CF 6.475 GHz 1001 pts pan 85.504 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -10.78 dBm RBW 300.000 kHz Peak Power -10.85 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
-42,448 MHz | -31,836 MHz | 300.000 kHz 6.16202 GHz -61.56 dbm -51.18 db -11.18.dp 42,752 MHz | -32,064 MHz | 300.000 kHz 5.44255 GHz 61,73 obm -50.86 cb -10.,68 db
-31.836 MHz -21.224 MHz 300.000 kHz 6.16321 GHz -62.00 dBm -51.21 d8 -11.26 d8 -32.064 MHz -21.376 MHz 300.000 kHz. 6.44298 GHz -61.83 dBm -50.99 dB -11.04 d&
21.224MHz | -11.612 MHz | 300.000 kHz 6.17382 GHz 61,83 dBm -51.05 dB -23.08 dB 21,376 MHz | -11.688 MHz _ 300.000 kHz 6.45367 GHz 61,68 dBm -50.84 dB -22 87 dB
-11612MHz | -10.612 MHz | 300.000 kHz 6.18343 GHz -58,30 dBm -47,52 d -28,43 dB -11688 MHz | -10.688 MHz | 300.000 kHz 5.46336 GHz 58,49 dbm -47.65 db -28,56 dB
10,612 MHz 11,612 MHz | 300.000 kHz 6.20657 GHz -56,68 dBm -47,89 dB -28,80 dB 10.688 MHz 11,688 MHz | 300.000 kHz 6.48664 GHz -59.46 dBm 43,61 dB -29,52 dB
11612 MHz 21,224 MHz | 300.000 kHz 6.21618 GHz -61.91 dBm 51,13 db -23,16 db 11,688 MHz 21,376 MHz | 300.000 kHz 5.40625 GHz 61,65 dbm -50.81 dB -22,91 dB
21.224 MH2Z 31.836 MH2 300.000 kHz 6.22679 GH2Z -62.12 dBm -51.33d8 -11.38 d8 21.376 MHZ 32.064 MH2 300.000 kHz 6.50702 GHZ -61.82 dBm -50.98 dB -11.03 d8
31.836 MHz 42,448 MHz | 300.000 kHz 6.22858 GHz 61,99 dBm -51,20 dB -11.20 dB 32.064 MHz 42,752 MHz | 300.000 kHz 6.50745 GHz -61.88 dBm 51,03 dB -11,03 dB
Dat Dat JUN .
Spectrum ? pect 1l 'ﬁu
RefLevel 17.10 dBm  Offset 28,10 d® Mode Auto Sweep RefLevel 17.30 dBm  Offset 28,30 df Mode Auto Sweep
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CF 6.605 GHz 1001 pts Span 86.048 MHz | | CF 6.995 GHz 1001 pts Span 85.216 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -11.15 dBm RBW 300.000 kHz Peak Power -8.83 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel |  aLimit Range L Range U RBW Frequen: Power Abs Power Rel ALimit
-43.024 MHz | -32,268 MHz _300.000 kHz 5.66268 GHz -61.31 dbm -50.,16 db -10,16 db 42,608 MHz | -31,956 MHz | 300.000 kHz 6.96036 GHz ~60.16 oBm 51,33 cb -11.33 cb
-32.268 MHz -21.512 MHz 300.000 kHz. 6.66278 GHz -61.41 dBm -50.25 dB -10.30 d8 -31.956 MHz -21.304 MHz 300.000 kHz. 6.96309 GHz -60.35 dBm -51.52 dB -11.57 dB
21512 MHz | -11.756 MHz _ 300.000 kHz 6.67353 GHz -61.36 dBm -50,21dB -22.24dB 21304 MHz | -11.652 MHz | 300.000 kHz 6.97393 GHz -60.06 dBrm 51,23 B 2348 dB
-11756 MHz | -10.756 MHz | 300.000 kHz 5.66329 GHz -58,83 dBm -47 68 dB -28,59 d -11652 MHz | -10.652 MHz | 300.000 kHz 5.96339 GHz -56.92 dbm 48,00 db 29,00 dB
10.756 MHz 11,756 MHz | 300.000 kHz 6.70671 GHz -59,34 dBm -48,13 dB -29.10 dB 10.652 MHz 11,652 MHz | 300.000 kHz 7.00661 GHz -58.52 dBbm -50.0% dB -31.00 B
11,756 MHz 21,512 MHz | 300.000 kHz 6.71638 GHz -61.11 dbm -49,96 db -22,06 dB 11,652 MHz 21,304 MHz | 300.000 kHz 7.01609 GHz 62,68 dBm -53.85 dB -26.02 db
21.512 MH2Z 32.268 MH2 300.000 kHz 6.72714 GH2 -61.29 dBém -50.14 dB -10.28 dB 21.304 MH2Z 31,956 MH2 300.000 kHz 7.02674 GH2 -63.00 dBm -54.17 dB -14.41 dB
32,268 MHz 43,024 MHz | 300.000 kHz 6.72817 GHz -61.16 dBm -50,00 dB -10,00 dB 31,956 MHz 42,608 MHz | 300.000 kHz 7.02768 GHz 63,26 dBm 54,43 dB -14.43 dB

TEL:
FAX:

886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

EUT Mode

802.11ax HE20 52RU40

Plot on Channel 6415 MHz

Plot on Channel 6515 MHz

Plot on Channel 6855

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,73 dém  Offset 27.73 dB Mode Auto Sweep RefLevel 16.86 dBm  Offset 27.86 di Mode Auto Sweep
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CF 6.415 GHz 1001 pts Span 85.792 MHz | |(CF 6.515 GHz 1001 pts Span 86.048 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -10.99 dBm RBW 300.000 kHz Peak Power -11.20 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
42,856 MHz | -32,172 MHz | 300.000 kHz 6.38133 GHz -62.02 dbm -51.03 db -11.03 db -43.024 MHz | -32,268 MHz _300.000 kHz 6.48252 GHz 61,64 dBm -50.64 b -10,64 db
-32.172 MHz -21.448 MHz 300.000 kHz 6.38287 GHz -62.01 dBm -51.02 d8 -11.07 d& -32.268 MHz -21.512 MHz 300.000 kHz. 6.48278 GHz -61.81 dBm -50.62 db -10.67 d&
21448 MHz | 11,724 MHz _ 300.000 kHz 6.39360 GHz -61.96 dBm -50,97 dB -23,00 dB 21512 MHz | -11.756 MHz _ 300.000 kHz 6.49353 GHz 61,46 dBm -50.26 dB -22,30 dB
-11724MHz | -10,724 MHz | 300.000 kHz 6.40332 GHz -59,93 dBm -48,94 d -20,85 d -11756 MHz | -10.756 MHz | 300.000 kHz 550329 GHz 59,94 dbm 48,75 db -20,66 dB
10,724 MHz 11,724 MHz | 300.000 kHz 642668 GHz -54,56 dBm -43,57 dB -24,43 dB 10.756 MHz 11,756 MHz | 300.000 kHz 652671 GHz -54.61 dBm -43.41 dB -24,32 dB
11,724 MHz 21,448 MHz | 300.000 kHz 6.43632 GHz -61.81 dBm -50.82 db -22,62 db 11,756 MHz 21,512 MHz | 300.000 kHz 653647 GHz 61,97 dbm -50.77 db -22,81 dB
21,448 MH2 32,172 MH2 300.000 kHz 6.44713 GHZ -62.03 dBm -51.04 dB -11.09 d8 21.512 MH2Z 32.268 MH2 300.000 kHz 6.54722 GHZ -62.26 dBm -51.06 dB -11.11 d8
32,172 MHz 42,896 MHz | 300.000 kHz 6.44730 GHz 61,91 dBm -50,92 dB -10,92 dB 32,268 MHz 43,024 MHz | 300.000 kHz £.55213 GHz 61,81 dBm -50.61 dB -10,61 dB

MHz

Plot on Channel 6875

MHz

Spectrum ? pect 1l 'ﬁu
RefLevel 17.10 dBm  Offset 28,10 d® Mode Auto Sweep RefLevel 17.20 dBm  Offset 28.20 df Mode Auto Sweep
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CF 6.855 GHz 1001 pts Span 84.896 MHz | |(CF 6.875 GHz 1001 pts Span 86.24 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.36 dBm RBW 300.000 kHz Peak Power -11.32 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-42.498 MHz | -31,836 MHz _300.000 kHz 6.81656 GHz -61.28 dBm -49,52 db -5.52 de -43.120 MHz | -32,34D MHz __300.000 kHz 6.84098 GHz -61.10 dBm -49.75 db -5.79 db
-31.836 MHz -21.224 MHz 300.000 kHz. 6.82329 GHz -61.31 dBm -49,95 dB -10.09 d& -32.340 MHz -21.560 MHz 300.000 kHz. 6.84270 GHz -61.15 dBm -4G.83 db -9.88 dB
21,224 MHz | -11.612 MHz _ 300.000 kHz 6.83382 GHz -61.27 dBm -49,91 dB 21,94 dB 21,560 MHz | -11.780 MHz _ 300.000 kHz 6.85348 GHz -61.11 dBm -49.79 dB 21,83 dB
-1L612MHz | -10.612 MHz | 300.000 kHz 6.84343 GHz -59.37 d&m -48,01 d8 -28.92 d8 -11780 MHz | -10.780 MHz | 300.000 kHz 6.86327 GHz 59,51 dBm -48.29 dB -29.20 dB
10,612 MHz 11,612 MHz | 300.000 kHz 6.36657 GHz -53,38 dBm -42,02 dB -22,53 dB 10.780 MHz 11,780 MHz | 300.000 kHz 6.88673 GHz -54.54 dBm -43.62 dB -24.53 dB
11,612 MHz 21,224 MHz | 300.000 kHz 587610 GHz -60.25 dBm -48.89 dB -21,00 dB 11.780 MHz 21,560 MHz | 300.000 kHz 5.89652 GHz -60.91 dBm -49.50 dB -21.63dB
21.224 MH2Z 31.836 MH2 300.000 kHz 6.88679 GH2 -61.27 dBm -49.91 dp -9.96 dB. 21.560 MH2Z 32,340 MH2 300.000 kHz 6.90730 GH2 -60.93 dBm -49.62 dB -9.66 dB
31.835 MHz 42,448 MHz | 300.000 kHz 6.89274 GHz -60.98 dBm -49.62 dBb -9.62 di 32,340 MHz 43,120 MHz | 300.000 kHz 6.91687 GHz -60.79 dBm -49.47 dB -9.47 di
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FAX:

886-3-327-0868
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ssamonas. FCC RADIO TEST REPORT

Report No. : FR451607G

Plot on Channel 7095 MHz

Spe: 1] “2\1
Ref Level 17.30 dem  Offset 28.30 d8 Mode Auto Sweep
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Spectrum Emission Mask Standard: None
Peak Power -9.22 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
-42.928 MHz -32,196 MHz 300,000 kHz 7.05761 GHz 63,41 dBm -54,18 dB -14.18.dB
-32,196 MHz 21,464 MHz | 300.000 kHz 7.06285 GHz -63.58 dBm -54,36 dB -12,41d8
-21.464 MHz -11,732 MHz | 300.000 kHz 7.07358 GHz -62.,66 dbm -53.64 db -25.67 db
-11.732 MHz -10.732 MHz | 300.000 kHz 7.08331 GHz -59,89 dBm -50,67 dB -31.58 dB
10,732 MHz 11,732 MHz | 300.000 kHz 7.10669 GHz -52.60 dBm -43.38 dB -24.29 dB
11,732 MHz 21,464 MHz | 300,000 kHz 7.11642 GHz -60,85 dBm -51,62 d -23,66 dB
21,464 MHz 32,196 MHz | 300.000 kHz 7.12715 GHz -63.84 dBm -54.61 dB -14.66 dB
32,156 MHz 42,528 MHz | 300.000 kHz 7.12750 GHz -63.67 dBm -54,45 db -14.45 db
—_—

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

EUT Mode

802.11ax HE20 106RU53

Plot on Channel 5955 MHz

Plot on Channel 6195 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,79 dBm  Offset 27.75 dB Mode Auto Sweep RefLevel 16.79 dBm  Offset 27.73 d@ Mode Auto Sweep
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CF 5.955 GHz 1001 pts Span 85.696 MHz | |( CF 6.195 GHz 1001 pts pan 84.896 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -10.70 dBm RBW 300.000 kHz Peak Power -10.74 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
42,848 MHz | -32,136 MHz | 300.000 kHz 5.52051 GHz -61.15 dbm -50,44 db -10,44 db -42,448 MHz | -31,836 MHz | 300.000 kHz 6.16278 GHz 61,73 obm -50.35 cb -10.,59 db
-32.136 MHz -21.424 MHz 300.000 kHz 5.92291 GHz -61.25 dBm -50.55 dB -10.60 d& -31.836 MHz -21.224 MHz 300.000 kHz. 6.16321 GHz -61.82 dBm -51.07 dB -11.12 d8
21424 MHz | -11.712 MHz _ 300.000 kHz 5.93465 GHz -59,78 dBm -49,08 dB -21.96 dB 21.224MHz | -11.612 MHz | 300.000 kHz 6.17382 GHz -60.72 dBm -50.05 dB -22,08 dB
S1L712MHz | -10.712 MHz | 300.000 kHz 5.94333 GHz -53,65 dBm -42,95 d -23,85 dB -11612MHz | -10.612 MHz | 300.000 kHz 5.16343 GHz 52,76 dbm 42,04 db -22,95 dB
10.712 MHz 11,712 MHz | 300.000 kHz 536667 GHz -57.81 dBm -47.11dB -28,02 dB 10,612 MHz 11,612 MHz | 300.000 kHz 6.20657 GHz -57.11 dBm -45.36 dB -27.27 dB
11.712 MHz 21,424 MHz | 300.000 kHz 5.57630 GHz -60.76 dbm -50.,05 db -22,16 db 11612 MHz 21,224 MHz | 300.000 kHz 5.21533 GHz -60.99 dbm -50.25 db -22,49 db
21.424 MH2Z 32,136 MH2 300.000 kHz 5.98701 GH2Z -61.58 dBm -50.87 dB -11.02 d8 21.224 MH2Z 31.836 MH2 300.000 kHz 6.22679 GHZ -61.88 dBm -51.14 dB -11.18 d@
32,136 MHz 42,848 MHz | 300.000 kHz 5.99172 GHz 61,51 dBm -50,81 dB -10,81 dB 31.835 MHz 42,448 MHz | 300.000 kHz 6.22696 GHz -61.72 dBm -50.98 db -10,98 dB
Dat Dat JUN.
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Ref Level 16,52 dm  Offset 27.32 dp Mode Auto Sweep RefLevel 16.52 dBm  Offset 27.92 df Mode Auto Sweep
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CF 6.435 GHz 1001 pts Span 84.864 MHz | | CF 6.475 GHz 1001 pts Span 85.504 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -11.19 dBm RBW 300.000 kHz Peak Power -10.93 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-42.432 MHz | -31,824 MHz _300.000 kHz 6.40245 GHz -61.62 dbm -50,43 db -10,43 db 42,752 MHz | -32,064 MHz | 300.000 kHz 5.44247 GHz 61,35 obm -50.43 o -10.43 cb
-31.824 MHz -21.216 MHz 300.000 kHz. 6.40322 GHz -61.72 dBm -50.53 dB -10.57 d8 -32.064 MHz -21.376 MHz 300.000 kHz. 6.44298 GHz -61.46 dBm -50.53 dB -10.58 dB
21.216 MHz | -11.608 MHz _ 300.000 kHz 6.42335 GHz 52,71 dBm -41,52 dB 21,49 d 21,376 MHz | -11.688 MHz _ 300.000 kHz 6.46327 GHz -52.08 dBm 41,15 dB 21,12 B
-11608 MHz | -10.608 MHz | 300.000 kHz 5.42344 GHz -52,28 dBm -41,09 d -22,00 dB -11688 MHz | -10.688 MHz | 300.000 kHz 5.46336 GHz 51,57 dbm -40.64 db -21.55dB
10.608 MHz 11,608 MHz | 300.000 kHz 6.44656 GHz -57.68 dBm -46,69 dB -27,60 dB 10.688 MHz 11,688 MHz | 300.000 kHz 6.48664 GHz -57.73 dBm -45.31 dB 27.72 dB
11,608 MHz 21,216 MHz | 300.000 kHz 5.45617 GHz -61,33 dBm -50,14 db -22,18 dB 11,688 MHz 21,376 MHz | 300.000 kHz 56.49608 GHz -60.88 dbm -49.95 db 22,20 dB
21.216 MH2Z 31.824 MH2 300.000 kHz 6.46678 GHZ -61.72 dBm -50,52 dB -10,57 d8 21.376 MHZ 32.064 MH2 300.000 kHz 6.50702 GHZ -61.71 dBm -50.78 dB -10.83 dB
31.824 MHz 42,432 MHz | 300.000 kHz 6.46704 GHz 61,61 dBm -50,42 dB -10,42 dB 32.064 MHz 42,752 MHz | 300.000 kHz 650719 GHz 61,61 dBm -50.68 db -10.68 dB
Dat Dat JUN . 04:51:06

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

Plot on Channel 6535 MHz

Plot on Channel 6695 MHz

Spectrum “2\1 Spectrum e
Ref Level 17.16 deém  Offset 28.16 d Mode 4uto Sweep Ref Level 17.16 deém  Offset 28.16 d Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS “Limit Jheck
10 dRP5Gy X200
0 dBm 0 dBm
-10 : T - -10 : T
-20 dBy - \ -20 de -
a0d [ W hadal 0d /] byl
,-'/ T — —— ] v —
-40 d — o /f l\\‘ — a0 — /f \ — -
e o \\ e e { \\ —
-A0Ld -nd —
-70 d -70 d
.80 dB .80 dB
CF 6.535 GHz 1001 pts Span 85.824 MHz | | CF 6.695 GHz 1001 pts Span 86.048 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.33 dBm RBW 300.000 kHz Peak Power -11.30 dBm RBW 300.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-42.912 MHz -32,18% MHz 300,000 kHz 6.49960 GHz 61,25 dbm -49,92 dB 9.92d8 -43.024 MHz -32,268 MHz | 300,000 kHz 6.66088 GHz 61,22 dBm -43,92 0B 9,52 OB
-32,184 MHz 21,456 MHz | 300.000 kHz 5.502865 GHz -61.44 dBm -50,11d8 -10,16 dB -32,268 MHz 21512 MHz | 300.000 kHz 5.66278 GHz 61,24 dbm 49,94 db -9.99 db
-21.456 MHz 11,726 MHz | 300.000 kHz 551358 GHz -61.04 dbm -49,71 db -21.75 db -21.512 MHz -11,756 MHz | 300.000 kHz 6.67353 GHz 60,71 cdbm 43,41 cB 21,45 cb
-11.728 MHz -10.728 MHz | 300.000 kHz 652332 GHz -53,08 dBm -41,75 db -22.66 dB -11.756 MHz -10.756 MHz | 300.000 kHz 6.68320 GHz 52,91 dbm 416108 2252 dB
10,728 MHz 11,728 MHz _ 300.000 kHz 6.54668 GHz -58.20 dBm -46.87 dB -27.78 dB 10,756 MHz 11,756 MHz _ 300.000 kHz 6.70671 GHz -57.94 dBm -46.64 dB. -27.55 dB.
11,728 MHz 21,456 MHz | 300,000 kHz 555633 GHz -61,00 dBm -49,67 db -21,77 d 11,756 MHz 21,512 MHz | 300,000 kHz 6.71647 GHz 60,69 dbm -49,39 db 21,43 db
21,456 MHz 32,184 MHz | 300.000 kHz 656714 GHz -61,46 dBm -50.13 dB -10.18 dB 21,512 MHz 32,268 MHz | 300.000 kHz 6.72722 GHz 61,01 dBm -49.71dB -9.76 db
32.184 MHz 42,512 MHz | 300.000 kHz 656757 GHz -61.48 dbm 50,15 db -10.15 db 32.268 MHz 43,024 MHz | 300,000 kHz 6.72740 GHz 61,05 dBm 49,75 o -5.75 dbs
Spectrum %1 Spectrum e
Ref Level 18,04 dém  Offset 29.04 dg Mode 4uto Sweep Ref Level 17.36 dém  Offset 28.36 d8 Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
Limit fheck PARS “Limit fheck
0 dBm 0 dBm5y
od 0 dBm
-10 d@ 7 -10 di 7 { I\
20 de -l | | 20 | \‘
7 1 \ ] (oAl |
30 dBm - f Wﬂnﬁr 1 30 da — s _
—— e - / -
-40 dB — - — -40 d
7 LI i - ]
50da = ~ Sod .-
S0 o r”j —
=70 de 7o d
CF 6.805 GHz 1001 pts Span 85.312 MHz | | CF 6.995 GHz 1001 pts Span 85.216 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.41 dBm RBW 300.000 kHz Peak Power -9.10 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
~42.656 MHz -31,992 MHz |__300.000 kHz 6.85913 GHz 60,97 dBm | -50,56 dB -10.56 dB -42.608 MHz -31,956 MHz 300,000 kHz 6.96036 GHz 59,75 dbm ~50.65 db
-31.992 MHz 21,328 MHz | 300.000 kHz 5.86314 GHz -60,93 dBm -50,52 dB -10,67 dB -31.956 MHz 21,304 MHz | 300.000 kHz 596300 GHz 50,94 dbm 50,94 dB
-21.326 MHz -11.664 MHz | 300.000 kHz 5.86328 GHz -52,15 dbm -4+1,74db  -21,70dP -21.304 MHz -11.652 MHz  300.000 kHz 5.37381 GHz -53.36 dbm -50.26 cb
11664 MHz -10.664 MHz | 300.000 kHz 56.88338 GHz -51.58 dBm 41,17 dB -22,08 dB -11.652 MHz -10.652 MHz | 300.000 kHz 6.98339 GHz -51.40 dBm 42,30 dB
10,664 MHz 11.664 MHz _ 300.000 kHz 6.90662 GHz -57.83 dBm __ -47.42 dB | -28.33dB | 10.652 MHz 11,652 MHz __ 300.000 kHz 7.00661 GHz -56.98 dBm -47.89 dB
11,664 MHz 21,328 MHz | 300,000 kHz 591629 GHz -60,23 dBm -49,62 db -21,85 dB 11,652 MHz 21,304 MHz | 300,000 kHz 7.01583 GHz 61,01 dbm 51.91db
21,328 MHz | 31,992 MHz | 300.000 kHz 6.92695 GHz | -60.48dBm | -5007de | -1012dB 21,304 MHz 31,956 MHz | 300.000 kHz 7.02683 GHz 62,68 dBm 53.58 dB
31.952 MHz 42,656 MHz | 300.000 kHz 592772 GHz -60.54 dbm -50,13 db -10,13 db 31.956 MHz 42,608 MHz | 300.000 kHz 7.02896 GHz 62,84 dBm 53,74 o

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

EUT Mode 802.11ax HE20 106RU54

Plot on Channel 6415 MHz

Plot on Channel 6515 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,79 dém  Offset 27.75 dB Mode Auto Sweep RefLevel 16.52 dBm  Offset 27.92 df Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
L imit gheck PARS d\ imit ¢heck PABS
10 iS5 10 dRm 3G
0 dBm 0 dBm
-10 d8 .10 d8 {
204 i‘ J,f ‘ '\ 204 ﬂl -
30d ‘ﬁ{fh'l'ljhﬂm‘ I !\ S0 J J M{‘\J‘V‘\J\U H
40 de e i T e 40 de T /) —
s = / \ . e - K
-60 dBm— -0 d = =
70 d8 70 d8
-80 d -80 d
CF 6.415 GHz 1001 pts Span 85.792 MHz | |(CF 6.515 GHz 1001 pts Span 86.048 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -11.16 dBm RBW 300.000 kHz Peak Power -10.83 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | pPowerabs | PowerRel | aLimit Range L Range U RBW Frequen Power Abs Power Rel aLimit
42,856 MHz | -32,172 MHz | 300.000 kHz 6.38261 GHz -61.65 dbm -50.69 db -10.,69 db 43024 MHz | -32,268 MHz | 300.000 kHz 5.46045 GHz 61,64 dbm -50.80 &b -10.,60 db
-32.172 MHz -21.448 MHz 300.000 kHz 6.38206 GHz -61.89 dBm -50.72 dB -10.86 dB -32.268 MHz -21.512 MHz 300.000 kHz. 6.48278 GHz -61.62 dBm -50.79 dB -10.84 d8
21448 MHz | 11,724 MHz _ 300.000 kHz 6.39360 GHz -61.35 dBm -50,19 dB 22,22 dB 21512 MHz | -11.756 MHz _ 300.000 kHz 6.49353 GHz 61.13 dBm 50,29 dB 22,33 dB
-11724MHz | -10,724 MHz | 300.000 kHz 6.40332 GHz -58,29 dBm 47,12 d -28,03 dB -11756 MHz | -10.756 MHz | 300.000 kHz 550329 GHz 57,83 dbm -47.00 dB -27.91d8
10,724 MHz 11,724 MHz | 300.000 kHz 642668 GHz -53,65 dBm -42,43 dB -23.39 dB 10.756 MHz 11,756 MHz | 300.000 kHz 652671 GHz -52.76 dBm 41,33 dB -22,84 dB
11,724 MHz 21,448 MHz | 300.000 kHz 6.43632 GHz -61.22 dBm -50.,06 dB -22,17 db 11,756 MHz 21,512 MHz | 300.000 kHz 6.53630 GHz -60.81 dbm -49.98 db -22,16 db
21,448 MH2 32,172 MH2 300.000 kHz 65.44704 GH2Z -61.78 dBm -50.62 dB -10.76 d8 21.512 MH2Z 32.268 MH2 300.000 kHz 6.54722 GHZ -61.82 dBm -50.99 dB -11.04 d8
32,172 MHz 42,896 MHz | 300.000 kHz 6.45013 GHz -61.78 dBm -50,62 dB -10,62 dB 32,268 MHz 43,024 MHz | 300.000 kHz 5.54903 GHz 61,48 dBm -50.65 db -10.65 dB
Dat 04: Dat JUN.
Spectrum ? pect 1l 'ﬁu
Ref Level 17.16 dBm  Offset 26.16 db Mode Auto Sweep Ref Level 17.26 dm  Offset 26.26 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
d\ imit ¢heck PABS ‘\ imit ¢heck PABS
10 dRm 3G 10 dimzar
0 dBm; 0 dBm;
-10 df -10 df
f | | f ] |
.20 dby 1 ‘ { t 20 d8 + f T
|
0d Y. = o B XTHYA Ll\ _
-40 d — - HJ, T — 40 di R e
sod e 3 50 dem . ~ \ —
A0 i 50 =
70 d 70 d
.80 de .80 de
CF 6.855 GHz 1001 pts Span 84.896 MHz | | CF 6.875 GHz 1001 pts Span 86.24 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -10.98 dBm RBW 300.000 kHz Peak Power -11.58 dBm RBW 300.000 kHz
Range Low Rangeup | RBW | Frequency | powerabs | pPowerRel |  aLimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-42,448 MHz | -31,836 MHz | 300.000 kHz 6.82278 GHz -61.07 dbm -50.08 db -10.,08 db 43120 MHz | -32,340 MHz | 300.000 kHz 5.84253 GHz ~60.95 obm 43,37 cb -5.37 dbs
-31.836 MHz -21.224 MHz 300.000 kHz. 6.82321 GHz -61.12 dBm -50.14 d& -10.19 d8 -32.340 MHz -21.560 MHz 300.000 kHz. 6.84270 GHz -61.22 dBm 43 .64 db -9.69 dB
21.224MHz | -11.612 MHz | 300.000 kHz 6.83382 GHz -60.87 dBm -49,89 dB 21,92 dB 21,560 MHz | -11.780 MHz _ 300.000 kHz 6.85348 GHz -60.87 dBm 43,29 dB 21,33 B
-11612MHz | -10.612 MHz | 300.000 kHz 5.84343 GHz -57.17 dBm -46,18 dB -27,09 d -11780 MHz | -10,760 MHz | 300.000 kHz 5.86327 GHz 58,26 dbm 46,70 db -27.61dB
10,612 MHz 11,612 MHz | 300.000 kHz 6.36657 GHz -51,72 dBm -40,74 dB -21,65 dB 10.780 MHz 11,780 MHz | 300.000 kHz 6.88673 GHz -53.38 dBm -41.30 dB -22.71dB
11612 MHz 21,224 MHz | 300.000 kHz 56.87610 GHz -59,76 dbm -48,78 db -20,89 db 11,730 MHz 21,560 MHz | 300.000 kHz 5.80634 GHz -60.18 dBm -48.60 dB -20.78 b
21.224 MH2Z 31.836 MH2 300.000 kHz 6.88671 GH2 -60.93 dBm -50,00 dB -10.14 d8 21.560 MH2Z 32,340 MH2 300.000 kHz 6.90730 GH2 -60.80 dBm -49.22 dB -9.27 dB
31.836 MHz 42,448 MHz | 300.000 kHz 5.89409 GHz 60,91 dBm -49,93 dB -9.93 dB 32,3490 MHz 43,120 MHz | 300.000 kHz 5.90807 GHz 60,62 dBm -49.04 dB -9.04 dB

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 7095 MHz

Spectrum “2\1
Ref Level 17.36 dém  Offset 28.36 d8 Mode Auto Sweep
SGL Count 100/100
@ 1R AvgPwr
Limit (heck PAFS
PLZ00
0 dBm
-10 d T j -1
.20 dB I |
e '), ik \‘ |
-40 L — f \ —
a0 - 4 \ ~.
S \\_M
|-60 dém — += =S —
-70 d
CF 7.095 GHz 1001 pts Span 85.856 MHz
Spectrum Emission Mask Standard: None
Peak Power -9.49 dBm RBW 300.000 kHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-42.928 MHz -32,196 MHz 300,000 kHz 7.06250 GHz -62.94 dbm -53.,95 dB -13.95 dB
-32,196 MHz 21,464 MHz | 300.000 kHz 7.06285 GHz -63,06 dBm -53.57 dB -13.62 dB
-21.464 MHz -11,732 MHz | 300.000 kHz 7.07367 GHz -61.63 dbm -52,41 dp -24.51 dp
-11.732 MHz -10.732 MHz | 300.000 kHz 7.08331 GHz -56,49 dBm -47,00 dB 27,91 d8
10.732 MHz 11,732 MHz | 300.000 kHz 7.10669 GHz -51.82 dBm -42.33 dB -23.24 dg
11,732 MHz 21,464 MHz | 300,000 kHz 7.11625 GHz -59,61 dBm -50,13 dB -22,30 dB
21,464 MHz 32,196 MHz | 300.000 kHz 7.12715 GHz -63.33dBm -53.84 dB -13.89 dB
32,156 MHz 42,528 MHz | 300.000 kHz 7.12758 GHz -63.26 dBm -53,77 db -13.77 db

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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MIMO <Ant. 4+3(4)>

EUT Mode

802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Spectrum

Ref Level 16.05 dBm
SGL Count 100/100

oOffset 27.05 di

Mode Auto Sweep

Plot on Channel 6205 MHz
pect 1l

Ref Level 16.05 dBm
SGL Count 100/100

oOffset 27.05 di Mode Auto Sweep

(@ 1Rm AvgPwr

Spectrum Emission Mask

Standard: None

(@ 1°m AvaPwr
10 gt qheck pafs 10 gt qheck PARS
P<20d P<20d

od od

[ ~—I
-10 dt -10 di
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20 de| ‘J} 20 de|
30 d — ’ 30 d — —
40d — - 40 d - - =

= pi == = =
50 da 50 da
.—/"’l HM“.—__ - B -ﬁ-_k—‘—r—__,___

-60 d -60 d
-70 d -70 d
80 dr 80 dr
CF 5.965 GHz 1001 pts pan 161.728 MHz | | GF 6.205 GHz 1001 pts Span 162.624 MHz

Spectrum Emission Mask

standard: None

Peak Power -4.63 dBm RBW 1.000 MHz Peak Power -4.76 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel aLimit
-B0.864 MHz | -60.648 MHz 1.000 MHz 5.50427 GHz -56.,14 dbm -51.52 db -11.52 db 81312 MHz | -60.984 MHz 1.000 MHz 5.14383 GHz -56.56 obm 51,83 cb -11.63db
-60.648 MHz 40,432 MHz 1.000 MHz 5.90443 GHz -56.18 dBm -51.55 d8 -11.60 d& -60.984 MHz -40.656 MHz 1.000 MHz 6.14410 GHz -56.56 dBm -51.81 dB -11.86 d&
40,432 MHz | -21.216 MHz 1.000 MHz 592481 GHz 54,75 dBm 50,12 dB 22,22 dB 40,656 MHz | -21,328 MHz 1.000 MHz 6.16508 GHz 52,45 dBm -47.68 dB -20,00 dB
21216 MHz | -20.216 MHz 1,000 MHz 5.94387 GHz -46,72 dBm -42,09 d -23,76 d 21,328 MHz | -20,328 MHz 1,000 MHz 56.18376 GHz -45,56 dbm 40,82 db -22,49 d
20216 MHz 21.216 MHz 1,000 MHz 5.38613 GHz -46,583 dBm -41,55 dB -23.61dB 20328 MHz 21,326 MHz 1,000 MHz 6.22624 GHz -45.46 dBm -40.71 dB -22.37 dB
21.216 MHz 40,432 MHz 1.000 MHz 6.00535 GHz -55.00 dBm -50,37 db -22,40 db 21,328 MHz 40,656 MHz 1.000 MHz 5.24295 GHz 52,48 dbm 47,72 0B -20,84 dB
40,432 MHZ 60.648 MH2 1,000 MHz 6.02541 GH2Z -56.94 dBm -52.31.d8 -12.46 dB 40.656 MHZ 60,984 MH2 1.000 MHz 6.26590 GH2 -56.57 dBm -51.81 dB -11.86 dB
60,648 MHz 80,854 MHz 1,000 MHz 6.02638 GHz -56.91 dBm -52,28 dB -12,28 dB 60,984 MHz 81,312 MHz 1,000 MHz 6.26623 GHz -56.48 dBm 51,72 dB -11,72 dB
Dat Dat . JUN
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16.05 dm  Offset 27.05 db Mode Auto Sweep RefLevel 16.25 dBm  Offset 27.25 d@ Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
imi heck PABS Lim“ heck PABS
10 ghimit I
P< 200 B LT
od 0 d8
a0 T — a0 — —=
; I/ 1| ,
-20 de| “J 1 20
-30 d — — -30 dem —
-40 d — L - -40 d — —
.50 dB _ .50 dB
I _'_._A/_f —t | N — e | |
-60 d -60 de|
-70 d =70 d
-80 der -80 der
CF 6.405 GHz 1001 pts pan 162.688 MHz | | CF 6.445 GHz 1001 pts Span 162.24 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.43 dBm RBW 1.000 MHz Peak Power -4.31 dBm RBW 1.000 MHz
Range Low Rangeup | RBW Frequency | Powerabs | powerRel |  aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
81344 MHz | -61,008 MHz 1.000 MHz 5.34342 GHz -56.52 dbm -52.,08 db -12,09 db 81120 MHz | -60.840 MHz 1.000 MHz 6.38327 GHz -56.25 obm 51,94 ch -11.54 0B
-61.008 MHz -40.672 MHz 1.000 MHz 6.34407 GHz -56.53 dBm -52.09 dB -12.14 d8 -60.840 MHz -40.560 MHz 1.000 MHz 6.38424 GHz -56.20 dBm -51.80 dB -11.94 dB
40,672 MHz | -21,336 MHz 1.000 MHz 6.36474 GHz -53.44 dBm -49,00 dB 21,17 dB 40,560 MHz | -21,280 MHz 1.000 MHz 6.40714 GHz -50.5% dBm -46.23 dB -19.35 B
21,336 MHz | -20,336 MHz 1,000 MHz 5.38375 GHz -45,84 dBm -41,41dB -23,07 dB 21,280 MHz | -20,260 MHz 1,000 MHz 5.42380 GHz -43,55 dbm -39.24 db 2091 dB
20336 MHz 21,336 MHz 1,000 MHz 6.42625 GHz -44,73 dBm -40,35 dB -22,01dB 20,280 MHz 21,260 MHz 1,000 MHz 6.46620 GHz -42.33 dBm -39.62 dB -20.23 dB
21,336 MHz 40,672 MHz 1.000 MHz 6.44280 GHz -51.29 dbm -46,86 db -20.,05 dB 21.280 MHz 40,560 MHz 1.000 MHz 56.48270 GHz -49,37 dbm -45.06 dB -18.25 db
40.672 MHZ 61.008 MH2 1.000 MHz 6.46593 GH2 -56.10 dBm -51.67 dB -11.72 d8 40.560 MHZ 60.840 MH2 1.000 MHz 6.50576 GHZ -55.79 dBm -51.48 dB -11.53 dB
61.008 MHz 81,344 MHz 1,000 MHz 6.46609 GHz -56.05 dBm -51,62 dB -1162 dB 60,8490 MHz 81,120 MHz 1,000 MHz 5.50592 GHz -55.67 dBm 51,36 dB -11.36 dB
Dat it Dat 5. JUN

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6485 MHz

Plot on Channel 6525 MHz

Spectrum %] Spectrum '%’
Ref Level 16.25 dBm  Offset 27.25 dB Mode Auto Sweep Ref Level 16.30 dém  Offset 27.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit ¢heck PABS imit ¢heck
w dé["-)m w dé[")m
0de 0de
f \ —
104 ‘{ ‘I 10 d
20d wl l -20 d
— =
30 dem — J L — 30 dem — S —
404 - i - 40 d S -
— — = = =
50 de 50 de
e —] - 4 —
50 db 50 db
70d 70d
-80 dem- -80 df
CF 6.485 GHz 1001 pts Span 163.008 MHz CF 6.525 GHz 1001 pts Span 163.584 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.02 dBm RBW 1.000 MHz Peak Power -4.21 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-81.504 MHz -61.128 MHz 1,000 MHz 6.42379 GHz -56.04 dBm -52,02 dB -12.02dB -81.792 MHz -61.344 MHz 1,000 MHz 6.46341 GHz -56.07 dbm -51.86 dB
61126 MHz | -40.752 MHz 1,000 MHz 642412 GHz -56.04 dBm -52,02 d8 -12.17d8 61344 MHz | -40,896 MHz 1,000 MHz £.46374 GHz -55.99 dBm 5177 dB
-40.752 MHz -21.376 MHz 1.000 MHz 6.44761 GHz -50.85 dBm -46.83 dB -20.22 dB -40.896 MHz -21.448 MHz 1.000 MHz 6.48762 GHz -51.29 dBm -47.07 dB
-21.376 MHz -20.376 MHz 1.000 MHz 6.46371 GHz -44.46 dBm -40.44 dB -22.11 dB -21.448 MHz -20.448 MHz 1.000 MHz 6.50364 GHz -45.47 dBm -41.25 db
20.376 MHz 21.376 MHz 1.000 MHz 6.50629 GHz -44.02 dBm -40.07 dB -21.73 dB 20,448 MHz 21.448 MHz 1.000 MHz 65.54636 GHz -45,34 dbm -41.13 dB
21.376 MHz 40.752 MHz 1,000 MHz 6.52255 GHz -50.14 dBm -46,12 dB -19.44 dB 21.448 MHz 40.896 MHz 1,000 MHz 6.56532 GHz -52.31 dbm -48.09 dB
40752 MHz 61,128 MHz 1,000 MHz 6.54605 GHz -55.91 dBm 51,82 dB -11.24d8 40,896 MHz 61,344 MHz 1,000 MHz 6.58626 GHz -55.52 dBm 51,68 dB
61.128 MHz A1.504 MHz 1.000 MHz 6.54621 GHz -55.82 dBm 51,80 dB -11.80 dB 61.344 MHz A1.792 MHz 1.000 MHz 6.58643 GHz -55.89 dBm 51.68 db
Dat Date: 6.7
Spectrum %] Spectrum '%’
Ref Level 16,35 dBm  Offset 27.35 dB Mode Auto Sweep Ref Level 16,35 dBm  Offset 27.35 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
imit ¢heck PABS imit ¢heck
w dé["-)m w dé[")m
0de 0de
——— |
10 dey -10 deg| Y
204 204 \‘.
30 dem 30 dem = i - —
-40 d = 40 d = el ~4.
— — L —
.50 dB 50 da
| — 1 R I E— E— N R
50 dB 50 0B
70d 70d
304 304
CF 6.565 GHz 1001 pts Span 162.112 MHz CF 6.685 GHz 1001 pts Span 162.432 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.51 dBm RBW 1.000 MHz Peak Power -4.27 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-81.056 MHz -60.792 MHz 1,000 MHz 65.50348 GHz -56.10 dBm -51.59 d@ -1159 dB -81.216 MHz -60.912 MHz 1,000 MHz 6.62238 GHz -56.23 dbm -51.97 di
-60.792 MHz | -40.528 MHz 1,000 MHz 650429 GHz -56.15 d&m 5164 d8 -1169d8 60,912 MHz | -40,508 MHz 1,000 MHz 662417 GHz -56.22 dBm 51,95 dB
-40.528 MHz -21.264 MHz 1.000 MHz 6.52488 GHz -53.78 dBm -49.27 dB -21.44 dB -40.608 MHz -21.304 MHz 1.000 MHz 6.64464 GHz -54.43 dBm -50.17 dB
-21.264 MHz -20.264 MHz 1.000 MHz 6.54382 GHz -45.69 dBm -41.18 dB -22.85 dB -21.304 MHz -20.304 MHz 1.000 MHz 6.66378 GHz -47.22 dBm -42.96 db
20.264 MHz 21.264 MH2 1.000 MHz 6.58618 GHz -44.95 dBm -40.44 dB -22.10 dB 20.304 MHz 21,304 MH2 1.000 MHz 6.70622 GHz2 -46.30 dBbm -42,03 dB
21.264 MHz 40.528 MHz 1,000 MHz 6.60512 GHz -53.00 dBm -48.49 di -20.66 dB 21.304 MHz 40,608 MHz 1,000 MHz 6.72553 GHz -53.77 dBbm -48.51 db
40,528 MHz 60,792 MHz 1,000 MHz 6.62571 GHz -55,92 dBm -51,43 dB -1153d8 40,608 MHz 60.212 MHz 1,000 MHz 6.74583 GHz -55.77 dBm 5151 dB
60.792 MHz A1.056 MHz 1.000 MHz 6.62587 GHz -55.97 dBm 51.46 dB -11.46 dB 60.912 MHz A1.216 MHz 1.000 MHz 6.74632 GHz -55.73 dBm 51.47 db

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6845 MHz
Spectrum

Ref Level 16.35 dBm
SGL Count 100/100

oOffset 27.35 dp Mode Auto Sweep

Plot on Channel 6885 MHz
Spect 1l

Ref Level 16.55 dBm
SGL Count 100/100

oOffset 27.55 dp

Mode Auto Sweep
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Spectrum Emission Mask
Peak Power

standard: None
-5.32 dBm

RBW 1.000 MHz

Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit
81536 MHz | 61,152 MHz 1.000 MHz 6.76360 GHz -55.62 dbm -50.50 db -10,50 db
61152 MHz | -40,768 MHz 1,000 MHz 6.78303 GHz -55,73 dBm -50,41 d8 -10,46 d8
40,768 MHz | -21,384 MHz 1.000 MHz 6.80431 GHz 54,31 dBm -48,99 dB 21,03 dB
21,384 MHz | -20,384 MHz 1,000 MHz 5.82370 GHz -47 66 dBm 42,34 dB -24,01d8
20,354 MHz 21,354 MHz 1,000 MHz 5.86630 GHz -46,75 dbm -41,43 db -23,10 db
21.384 MHz 40,768 MHz 1.000 MHz 5.88519 GHz -54.20 dbm -48,88 db -21,12 db
40.768 MHz 61,152 MHz 1,000 MHz 6.90607 GHz -56.04 dém | -50.72 dg -10.77 dé
61.152 MHz 81,536 MHz 1,000 MHz 6.90672 GHz -55.,99 dBm -50,67 dB -10,67 dB

Plot on Channel 6925 MHz

Spectrum Emission Mask standard: None

Peak Power -5.33 dBm
Range L Range U, RBW Frequen
-81.344 MHz -61.008 MHz 1.000 MHz 6.82359 GHz
-61.008 MHz -40.672 MHz 1.000 MHz 6.82407 GHz
-40.672 MHz -21.336 MHz 1.000 MHz 65.84441 GHz
-21.336 MHz -20.336 MHz 1,000 MHz 6.86375 GHz
20.336 MHz 21,336 MHz 1,000 MHz 6.90625 GHz
21.336 MHz 40.672 MHz 1.000 MHz 6.925509 GHz
40672 MHZ 61,008 MHz 1.000 MHz 6.94593 GHz
51.008 MHz 81.344 MHz 1,000 MHz 5.94658 GHz

RBW 1.000 MHz

Power Abs
-55.55 dbm
-55.61 dbm
54,56 dBm

-54.32 dBm
-55.49 dBm
-55.48 dbm

Power Rel ALimit
-50.26 o -10.26 cb
50,27 dB -10.32 dB
43,23 dB 21,26 dB
-43.00 dB 24,67 db
42,28 B -23.36 db
-48.99 db 2102 dB
50,15 dB -10.20 dB
-50.14 0B -10.14 dB

Plot on Channel 7005 MHz

Spectrum ‘%’ Spectrum EV'-]
Ref Level 16,94 dBm  Offset 27.34 dp Mode Auto Swesp Ref Level 16.68 dém  Offset 27.56 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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CF 6.925 GHz 1001 pts Span 162.176 MHz | |( CF 7.005 GHz 1001 pts Span 162.304 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.48 dBm RBW 1.000 MHz Peak Power -3.35 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBwW | Frequency | Powerabs | powerRel | aLimit Rangelow | Rangeup | RBwW | Frequency | Powerabs | PowerRel | aLimit
-81.088 MHz 60,816 MHz 1.000 MHz 6.86410 GHz -55.55 dbm -51.07 db -11.07 db -81.152 MHz 60,864 MHz 1.000 MHz 5.94276 GHz 54,41 dbm -51.06 cb -11.06 cb
60,816 MHz -40,544 MHz 1,000 MHz 6.86443 GHz -55,47 dBm -50,99 d8 1114.d8 60,864 MHZ 40,576 MHz 1,000 MHz 694422 GHz 54,43 dbm 51,08 dB S1113d8
40,544 MHz | 21,272 MHz | 1,000 MHz 6.884954 GHz 5313dBm | -48.64dB | -g0.68dB | 40,576 MHz 21,288 MHz 1.000 MHz 6.96467 GHz 52,19 dBm -48,84 0B 20,94 dB
21,272 MHz 20,272 MHz 1,000 MHz 5.90381 GHz -46,55 dBm -42,07 d -23.73d8 -21,288 MHz -20.268 MHz 1,000 MHz 5.96380 GHz -45,70 dBbm 42,35 db 24,02 dB
20,272 MHz | 21.272MHz 1000 MHz 5.34618 GHz | -45.08dBm | -4061dR | -2227dB 20,250 MHz 21,288 MHz 1,000 MHz 7.02620 GHz -45.02 dbm 41,67 B -23.34dB
21.272 MHz 40,544 MHz 1.000 MHz 5.96546 GHz -52,72 dbm -48,24 db -20,27 db 21.288 MHz 40,576 MHz 1.000 MHz 7.02637 GHz -45.02 dBm 41,67 dB 2163 dB
40,544 MHz | 60.816 MHz 1.000 MHz | 6.98557 GHz -55.19 dBm __ -50.71dB | -1085de | 40.576 MHz 60.864 MHz 1.000 MHz 7.06578 GHz -56.88 dBm -53.53 dB -13.58 dB
60816 MHz 81,088 MHz 1,000 MHz 6.98606 GHz -56.51 dBm -52,03 dB -12,03 dB 60,864 MHz 81,152 MHz 1,000 MHz 7.06611 GHz -56.98 dBm 53,63 dB -13.63 dB
—
L ] L L
Spectrum ‘%’
Ref Level 16.68 dém  Offset 27.56 db Mode Auto Swesp
SGL Count 100/100
@ 1rm Avarwr
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CF 7.085 GHz 1001 pts Span 161.6 MHz

Spectrum Emission Mask
Peak Power

standard: None
-3.15 dBm

Range Low Rangeup | RBW | Frequency | Powerabs
-B0.600 MHz | -60.600 MHz 1.000 MHz 7.02351 GHz -53,30 dBm
60,600 MHz | 40,400 MHz 1,000 MHz 7.02448 GHz -52,46 dBm
40,400 MHz | -21,200 MHz 1.000 MHz 7.04468 GHz -48,74 dBm
21200 MHz | -20.200 MHz 1,000 MHz 7.06386 GHz -42,03 dBm
20200 MHz 21,200 MHz 1,000 MHz 7.10612 GHz -42,53 dBm
21,200 MHz 40,400 MHz 1,000 MHz 7.12385 GHz -49,46 dBm
40,400 MHz 60,600 MHz 1.000 MHz 7.14552 GHz -55.60 dBm |
60,600 MHz 80,800 MHz 1,000 MHz 7.14568 GHz -55,54 dBm

RBW 1.000 MHz

| powerrel | avLimit
-50.15 dB -10.15 dB
-50.30 d8 -10.35 d8
-45.53 dB -17.62 d8
-38.87 d8 -20.54 d8
-39.38 dB -21.05 dB
-46.31 dB -18.95 dB
-52.45 dB -12,50 d8
52,38 dB -12.38 dB

886-3-327-0868
886-3-327-0855
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MIMO <Ant. 4+3(3)>

EUT Mode 802.11ax HE40 Full RU

Plot on Channel 5965 MHz

Plot on Channel 6205 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,60 dém  Offset 27.60 dB Mode Auto Sweep Ref Level 16,60 dBm  Offset 27.50 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
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-70 d -70 d
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CF 5.965 GHz 1001 pts Span 161.984 MHz | |(CF 6.205 GHz 1001 pts pan 162.688 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.14 dBm RBW 1.000 MHz Peak Power -5.58 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
80,952 MHz | -60.744 MHz 1.000 MHz 5.50418 GHz -55.,61 dbm -50.,67 db -10,67 db 81344 MHz | -61,008 MHz 1.000 MHz 5.14261 GHz -56.45 obm -50.87 cb -10,67 db
-60.744 MHz -40.496 MHz 1.000 MHz 5.90434 GHz -55.85 dBm -50.71 dB -10.76 d& -61.008 MHz -40.672 MHz 1.000 MHz 6.14407 GHz -56.48 dBm -50.90 dB -10.95 d8
40,456 MHz | -21.248 MHz 1.000 MHz 5.92491 GHz -54,30 dBm -49,16 dB 21,33 dB 40,672 MHz | -21,336 MHz 1.000 MHz 6.16457 GHz 54,23 dBm -48.,65 dB -20.75 dB
21,248 MHz | -20,248 MHz 1,000 MHz 5.94384 GHz -46,95 dBm -41,81d8 -23,48 dB 21,336 MHz | -20,336 MHz 1,000 MHz 56.18375 GHz -47,42 dbm 4184 0B -2351d8
20,248 MHz 21,246 MHz 1,000 MHz 5.38616 GHz -48,42 dBm -43,28 dB -24,54 dB 20336 MHz 21,336 MHz 1,000 MHz 6.22625 GHz -47.98 dBm -42.40 dB -24,07 dB
21.248 MHz 40,496 MHz 1.000 MHz 6.00541 GHz -55.45 dbm -50,31 dB -22,34 dB 21,336 MHz 40,672 MHz 1.000 MHz 5.24559 GHz -54.90 dbm 49,32 B -21,35 d
40,496 MHZ 60,744 MHZ 1,000 MHz 6.02566 GHZ -56.72 dBm -51.58 d@ -1163 d8 40.672 MHZ 61.008 MH2 1.000 MHz 6.26593 GH2 -56.42 dBm -50.84 dB -10.89 d8
60,744 MHz 80,992 MHz 1,000 MHz 6.02647 GHz -56.64 dBm -51,50 dB -11,50 d 61.008 MHz 81,344 MHz 1,000 MHz 6.26609 GHz -56,33 dBbm -50.75 db -10.75 dB
Dat Date: 6.JUN. 04:51:3
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,60 dBm  Offset 27.50 db Mode Auto Sweep Ref Level 16,73 dm  Offset 27.73 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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-80 d -80 d
CF 6.405 GHz 1001 pts pan 162.688 MHz | | CF 6.445 GHz 1001 pts Span 162.304 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.29 dBm RBW 1.000 MHz Peak Power -5.90 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
81344 MHz | -61,008 MHz 1.000 MHz 5.34228 GHz -56.36 dbm -51.07 db -11.07 db 81152 MHz | -60.864 MHz 1.000 MHz 5.36388 GHz -56.20 dbm -50.30 &b -10.30 db
-61.008 MHz -40.672 MHz 1.000 MHz 6.34407 GHz -56.37 dBm -51.08 d& -11.13 d8 -60.864 MHz -40.576 MHz 1.000 MHz 6.38422 GHz -56.14 dBm -50.24 dB -10.29 dB
40,672 MHz | -21,336 MHz 1.000 MHz 6.36990 GHz -53.83 dBm -48,54 dB 20,77 dB 40,576 MHz | -21,288 MHz 1.000 MHz 6.40451 GHz 54,12 dBm -48,22 dB 20,26 dB
21,336 MHz | -20,336 MHz 1,000 MHz 5.38375 GHz -46,10 dBm -40,81 dB -22,47 dB 21,288 MHz | -20,288 MHz 1,000 MHz 5.42380 GHz -46,98 dbm 41,00 dB 22,75 dB
20,336 MHz 21,336 MHz 1,000 MHz 642625 GHz -46,25 dBm -40,56 dB -22,63 dB 20,288 MHz 21,266 MHz 1,000 MHz 6.46620 GHz -47.1% dBm 41,24 dB -22.31dB
21,336 MHz 40,672 MHz 1.000 MHz 5.44543 GHz -53.63 dBm -48,34 db -20,45 db 21.288 MHz 40,576 MHz 1.000 MHz 5.48500 GHz -53.42 dbm -47.52 0B -19.76 db
40.672 MHZ 61.008 MH2 1.000 MHz 6.46593 GH2 -56.23 dBm -50.94 dB -10,98 dB 40.576 MHZ 60.864 MH2 1.000 MHz 6.50578 GH2 -56.15 dBm -50.26 dB. -10.31 dB
61.008 MHz 81,344 MHz 1,000 MHz 6.46625 GHz -56.19 dBm -50,90 dB -10,90 dB 60,864 MHz 81,152 MHz 1,000 MHz 6.50595 GHz -56.09 dBm -50.19 b -10.19 dB

TEL:
FAX:

886-3-327-0868
886-3-327-0855
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Plot on Channel 6485 MHz

Plot on Channel 6525 MHz

Spectrum %] Spectrum '%’
Ref Level 16.73 dém  Offset 27.73 dg Mode Auto Sweep Ref Level 16.78 dém  Offset 27.78 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.485 GHz 1001 pts Span 162.304 MHz | || CF 6.525 GHz 1001 pts Span 162.112 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.87 dBm RBW 1.000 MHz Peak Power -5.76 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
B1.152 MHz | -60,86% MHzZ 1,000 MHiz 6.42243 GHz -56.05 dBm -50,19 dB -10.19.d8 -BL.0S6 MHz | -60,792 MHz 1,000 MHz 6.46413 GHzZ -55.62 dBbm -43,87 0B -9.87 OB
60,864 MHz | -40,576 MHz 1,000 MHz 5.42422 GHz -56.11 dBm -50,25 dB -10,30 dB 60,792 MHz | -40,528 MHz 1,000 MHz 5.46429 GHz -55.56 dBbm 49,93 db -9.68 db
-30.576 MHz | -21.288 MHz 1,000 MHz 6.44467 GHz -53,33 dBm -47.52 db -19,62 dB -40.526 MHz | -21.264 MHz 1,000 MHz 6.48472 GHz -53.48 dBm -47.73 dB -19.33 dB
21288 MHz | -20.288 MHz 1.000 MHz 6.46380 GHz -46,27 dBm -40,41 dB -22,07 dB 21264 MHz | -20.264 MHz 1.000 MHz 5650382 GHz -46.,61 dbm -40.86 dB 2252 dB
20.288 MHz 21,288 MHz 1.000 MHz 6.50620 GHz -45,91 dBm -40,05 dB 21.71d8 20,264 MHz 21,264 MHz 1,000 MH2 6.54618 GHz -46.34 dBm -40.58 dB 22.25 dB
21,288 MHz 40,576 MHz 1,000 MHz 5.52386 GHz -52,67 dBm -46,81 dB -19,52 dB 21,264 MHz 40,528 MHz 1,000 MHz 5.56528 GHz 52,75 dbm -46,99 db -19.10 dB
40.576 MHz 60,864 MHz 1.000 MHz 6.54578 GHz -56.26 dBm -50,39 dB -10,44 dB 40.528 MHz 60,732 MHz 1.000 MHz 6.56571 GHz -55.69 dBm -49.94 dB -9.99 db
60,664 MHz 81,152 MHz 1.000 MHz 5.54653 GHz -56.24 dbm 50,37 dB -10,37 db 60.752 MHz 81.056 MHz 1.000 MHz 6.58620 GHz -55.66 dBm 49,50 o -5.50 dbs
Dat Date: 6.7
Spectrum %] Spectrum '%’
RefLevel 16,97 dBm  Offset 27.97 d8 Mode Auto Sweep RefLevel 16,97 dBm  Offset 27.97 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS “Limit Jheck
10 dRP35g 0 dp3og
0 dBm 0 dBm
10d8 i = | 0 — =S
\ 1
o If | o \
7] C It
a0d = j L e - -a0d — ‘ —
40 dey — j k 40 dey T =
50 der — 50 der -
el P — 1 N — —
-60 d -60 d
70 d8 70 d8
-80 dem -80 dem
CF 6.565 GHz 1001 pts Span 162.176 MHz | || CF 6.685 GHz 1001 pts Span 162.176 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.82 dBm RBW 1.000 MHz Peak Power -5.71 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
1088 MHz | -60,816 MHz 1,000 MHiz 6.50394 GHz -55.91 dBm -50,09 dB -10,09.dB 1088 MHz | -60,816 MHz 1,000 MHiz 6.62297 GHz -55.93 dbm 50,22 dB -10.22 0B
60,816 MHz | -40.544 MHz 1,000 MHz 550427 GHz -55.,97 dBm -50,15 d -10,20 dB 60,816 MHz | -40.544 MHz 1,000 MHz 6.62427 GHz -56.04 dBbm 5033 dB -10.38 dB
-40.544 MHz | -21.272 MHz 1,000 MHz 6.52454 GHz -54,60 dBm -48,78 db -20,81 dB -40.544 MHz | -21.272 MHz 1,000 MHz 6.64454 GHz -54.17 dBbm -43.46 dB -20.50 dB
21272 MHz | -20.272 MHz 1.000 MHz 654381 GHz -47 37 dbm -41,55 db -23.21d8 21272 MHz | -20.272 MHz 1.000 MHz 6.66381 GHz -46.95 dBm 4124 0B 2291 dB
20.272 MHz 21,272 MHz 1.000 MHz 6.58613 GHz -47 85 dBm -42,02 dB -23,69 dB 20.272 MHz 21,272 MHz 1,000 MH2 6.70613 GHz -46.66 dBm 40,95 dB 22,61 dB
21,272 MHz 40,544 MHz 1,000 MHz 5.60530 GHz -54.18 dbm -48,35 d -20,46 d 21,272 MHz 40,544 MHz 1,000 MHz 6.72530 GHz 53,34 dbm 47,63 0B -19.74 db
40,544 MHz 60816 MHz 1.000 MHz 6.62573 GHz -55.93 dBm -50.11 dB -10.15 dB 40,544 MHz 60816 MHz 1.000 MHz 6.74573 GHz -55.55 dBbm -49.94 dB -9.89 db
60.616 MHz 81.0868 MHz 1.000 MHz 6.62622 GHz -55.83 dBm 50,01 db -10,01 dB 60.616 MHz 81.0868 MHz 1.000 MHz 5.74655 GHz -55.45 dBm 49,78 o -5.78 dbs
Dat Date: 6.7 06:
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Plot on Channel 6845 MHz

Spectrum

Plot on Channel 6885 MHz

Spect 1l

Ref Level 16.37 dém
SGL Count 100/100

oOffset 27,97 d&

Mode Auto Sweep

Ref Level 17.17 dém
SGL Count 100/100

oOffset 28,17 d&

Mode Auto Sweep
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CF 6.845 GHz 1001 pts Span 161.92 MHz | |(CF 6.885 GHz 1001 pts pan 162.688 MHz

Spectrum Emission Mask

standard: None

Spectrum Emission Mask

standard: None

Peak Power -4.96 dBm RBW 1.000 MHz Peak Power -5.75 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs Power Rel ALimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-80.960 MHz 60,720 MHz 1.000 MHz 6.76371 GHz -55.15 dbm -50,23 db -10,23 db -B1.344 MHz ~61.008 MHz 1.000 MHz 6.82342 GHz -55.26 dbm 43,50 cb -5.50 dbs
60,720 MHz -40,480 MHz 1,000 MHz 6.78436 GHz -55.,16 dBm -50,20 d8 -10,25 d8 -61.008 MHz 40,672 MHz 1,000 MHz 6.32407 GHz -55.35 dbm 49,60 dB -9.65 dB
-40,480 MHz -21.240 MHz 1.000 MHz 6.80460 GHz -53.11dBm -48,15 dB 20,19 dB 40,672 MHz 21,336 MHz 1.000 MHz 6.84441 GHz -53.93 dBm -48,17 dB -20.21 dB
21,240 MHz -20.240 MHz 1,000 MHz 5.82384 GHz -46,27 dBm -41,31d8 -22,97 dB 21,336 MHz -20.336 MHz 1,000 MHz 5.86375 GHz -48,29 dbm 42,53 db 24,20 dB
20,240 MHz 21,240 MHz 1,000 MHz 56.86616 GHz -46,26 dbm -41,30 db -22,97 db 20,336 MHz 21,336 MHz 1,000 MHz 5.30625 GHz -47.70 dbm 41,95 cB -23.61¢db
21.240 MHz 40,480 MHz 1.000 MHz 5.88540 GHz -53,05 dbm -48,00 db -20,12 db 21,336 MHz 40,672 MHz 1.000 MHz 5.92543 GHz -53.16 dbm 47,41 0B -19.51 dB
40.480 MHz | 60.720 MHz 1.000 MHz 6.90564 GHZ -55.03 dBm __ -50.07 dB -10.12 de 40.672 MHz | 61.008 MHz 1.000 MHz 6.94593 GHz -54.84 dBm -49.08 dB 9.13 dB
60,720 MHz 80,950 MHz 1,000 MHz 6.90677 GHz -54.96 dBm -50,00 dB -10,00 dB 61.008 MHz 81,344 MHz 1,000 MHz 6.94641 GHz -54.76 dBm -49,00 dB -9.00 di
Spectrum %’ Spectrum EV'-’
Ref Level 17.79 dm  Offset 26.79 dp Mode Auto Swesp RefLevel 17.17 dem  Offset 26.17 db Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
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CF 6.925 GHz 1001 pts Span 162.24 MHz | |( CF 7.005 GHz 1001 pts Span 161.152 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.03 dBm RBW 1.000 MHz Peak Power -3.97 dBm RBW 1.000 MHz
Range Low Rangeup | RBW Frequency | Power Abs Power Rel ALimit Range L Range U RBW Frequen Power Abs Power Rel ALimit
-81.120 MHz -60.840 MHz 1.000 MHz 5.86343 GHz -55.65 dbm -50.66 db -10.86 db -80.576 MHz 60,432 MHz 1.000 MHz 5.94336 GHz 54,80 cbm -50.83 cb -10.83 db
-60.,840 MHz -40,560 MHz 1,000 MHz 6.36424 GHz 55.01d8m | 50,89 dB -10,93 dB 60,432 MHz -40,288 MHz 1,000 MHz 6.94465 GHz 54,82 dbm 50,85 dB -10.30 dB
40,560 MHz | 21,260 MHz | 1,000 MHz 6.88452 GHz | 5390dBm | -4888dB | -2091d8 | -40.288 MHz 21,144 MHz 1.000 MHz 6.96479 GHz 52,36 dBm -48,39 dB -20.42 dB
-21,280 MHz -20.260 MHz 1,000 MHz 5.90380 GHz -47,71dBm -42,68 db -24,35 dB 21,144 MHz -20.144 MHz 1,000 MHz 5.96394 GHz -44,96 dbm -40.99 db 22,66 db
20,280 MHz | 21,200 MHz  1.000 MHz 5.34620 GHz | 48,36 dbm | -43.33dP -2500dB 20,144 MHz 21,144 MHz 1,000 MHz 7.02606 GHz -44,82 dbm 40,31 ¢B 22,56 db
21.280 MHz 40,560 MHz 1.000 MHz 5.96548 GHz -54.09 dbm -49,07 db -21,10 db 21,144 MHz 40,288 MHz 1.000 MHz 7.02623 GHz -45.,35 dbm 41,38 dB -21.35dB
40,560 MHz | 60,840 MHz | 1000 MHz | 6.98576 GHz | 5495d8m | -49,92d8 | -0.97d8 | 40.288 MHz | 60,432 MHz 1.000 MHz 7.06535 GHz 57,53 dBm 53,55 dB -13.60 dB
60,840 MHz 81,120 MHz 1,000 MHz 5.98592 GHz -56.22 dBm 51,19 d -11,19 d 60,432 MHz B0.576 MHz 1,000 MHz 7.06616 GHz 57,62 dBbm 53,65 db -13.65 dB
—
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— \‘_ -
-50 der —=
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-80 do
CF 7.085 GHz 1001 pts Span 161.472 MHz
Spectrum Emission Mask standard: None
Peak Power -3.73 dBm RBW 1.000 MHz
Range Low RangeUp | RBw | Frequency | Powerabs Power Rel ALimit
-80.736 MHz | -60.552 MHz 1.000 MHz 7.0240% GHz -55.50 dbm -51.77 db -11.77 db
60,552 MHz | -40,358 MHz 1,000 MHz 7.02453 GHz -55,53 dBm -51,80 dB 11,85 dB
40,366 MHz | 21,184 MHz 1.000 MHz 7.04488 GHz -50.64 dBm -46,91 dB -19.01dB
21184 MHz | -20,184 MHz 1,000 MHz 7.06390 GHz -43,30 dBm -39,58 dB -21,24d8
20,184 MHz 21,164 MHz 1,000 MHz 7.10610 GHz -43,98 dBm -40,25 db -21.92 db
21.184 MHz 40,368 MHz 1.000 MHz 7.12204 GHz -50.,60 dbm -46,87 db -20.,26 db
40.368 MHz | 60,552 MHz 1.000 MHz 7.14547 GHz 57.29dBm | -53.56dB -13.61d8
60,552 MHz 80,736 MHz 1,000 MHz 7.14563 GHz -57,32 dBm -53,59 dB -13,59 dB
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MIMO <Ant. 4+3(4)>

EUT Mode

802.11ax HE8O Full RU

Plot on Channel 5985

MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
Ref Level 16,19 dém  Offset 27.1 dB Mode Auto Sweep Ref Level 16,19 dm  Offset 27.19 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
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R R ;"“ﬁ——--.,_,,_ [ _.A—r-——_""/ Mk—‘*———t--- —
50 do s | WY
-70 d =70 d
-80 der -80 der
CF 5.985 GHz 1001 pts Span 324.736 MHz | |( CF 6.225 GHz 1001 pts pan 324.352 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.28 dBm RBW 1.000 MHz Peak Power -4.16 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.368 MHz | -121,776 MHz 1.000 MHz 5.85657 GHz -55,45 dbm -50,17 db -10,17 db -162.176 MHz | -121,632 MHz 1.000 MHz 5.10256 GHz -55.43 dbm 51,27 cb -11.27 db
-121.776 MHz -81.184 MHz 1.000 MHz 5.86339 GHz -55.57 dBm -50.29 d8 -10.34 dB -121.632 MHz -81.088 MHz 1.000 MHz 6.10353 GHz -55.66 dBm -51.50 dB -11.55 d8
BL184MHz | 41,592 MHz 1.000 MHz 5.90625 GHz -50,26 dBm -44.98 dB -17.47 dB 81088 MHz | 41,544 MHz 1.000 MHz 6.14505 GHz -50.66 dBm -46,50 dB -18.73 dB
41592 MHz | -40,592 MHz 1,000 MHz 5.94357 GHz -42,68 dBm -37,39.dB -20,73 dB 41544 MHz | -40,544 MHz 1,000 MHz 5.18362 GHz -42,54 dbm -38.38 dB -21,71d8
40,532 MHz 41,532 MHz 1,000 MHz 6.02643 GHz -43,27 dbm -37.98 db -21,32 db 40,544 MHz 41,544 MHz 1,000 MHz 56.26638 GHz 42,34 dbm -38.16 B -21.52 db
41,532 MHz 81,184 MHz 1.000 MHz 6.04580 GHz -48,34 dbm -43,06 db -18,37 dB 41,544 MHz 81,088 MHz 1.000 MHz 6.30560 GHz -50.05 dBm -45.90 db -17.99 db
81.184 MH2Z 121.776 MH2 1,000 MHz 6.10661 GHZ -56.18 dBm -50.89 dB -10.94 d8 81.088 MH2Z 121.632 MH2 1.000 MHz 6.34485 GH2 -54.56 dBm -50.41 dB -10.93 d8
121776 MHz | 162,368 MHz 1,000 MHz 6.11148 GHz -56.15 dBm -50,87 dB -10,87 dB 121632 MHz | 162,176 MHz 1,000 MHz 6.34809 GHz 54,87 dBm -50.71 B -10,71 dB
Dat 03 Date: 4.JUN 0
Spectrum ‘%‘ pectrum EV'-]
Ref Level 16,39 dém  Offset 27.39 dp Mode Auto Sweep Ref Level 16,49 dem  Offset 27.43 dp Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Rm AvgPwr (@ 1Rm AvgPwr
_Limit dheck PABS _Limit dheck PABS
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0 d8 0 dB
[ e s oY [P s e |
-10 d&| = = ‘ -10 d&| M- “
-20 df -20 df |
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-30 dBm 1 == — -30 d — = [ | — =
-40 dem — —— —— -40 dem — L. =
-50 d — 0dB B —to
IR NPy g | I
&0de 0 db
=70 d -70 d
-90 d -90 d
CF 6.465 GHz 1001 pts pan 325.888 MHz | | CF 6.545 GHz 1001 pts Span 325.12 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -4.68 dBm RBW 1.000 MHz Peak Power -4.40 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.944 MHz | -122,208 MHz 1.000 MHz 5.34067 GHz -54.57 dbm -50.28 db -10.28 db -162.560 MHz | -121,520 MHz 1.000 MHz 5.42064 GHz 54,50 dbm -50.10 &b -10.10 &b
-122.208 MHz -81.472 MHz 1.000 MHz 6.34328 GHz -55.17 dBm -50.48 dB -10.63 d8 -121.920 MHz -81.280 MHz 1.000 MHz 6.42389 GHz -54.37 dBm -4G.97 db -10.21 dB
-81.472 MHz -41.736 MHz 1,000 MHz 6.40682 GHz -43.42 dém -38.73 dB -15.42 dé -81.280 MHz 41,640 MHz 1,000 MHz 646941 GHz -47.94 dBm -43.54 dB -16.68 dB
41,736 MHz | -40,736 MHz 1,000 MHz 5.42343 GHz -40,42 dBm -35,73 dB -19,07 d 41640 MHz | -40,640 MHz 1,000 MHz 550353 GHz -42,05 dbm -37.65dB -20.99 db
40,736 MHz 41,736 MHz 1,000 MHz 650657 GHz -40.,97 dbm -36,28 db -19.62 db 40,640 MHz 41,640 MHz 1,000 MHz 556647 GHz 42,54 dbm -38.13 cb -21.47 db
41,736 MHz 81,472 MHz 1.000 MHz 5.54566 GHz -47 87 dbm -43,19 db -15,35 db 41640 MHz 81,280 MHz 1.000 MHz 6.62002 GHz -48,28 dbm -43.88 B -16.96 db
81.472 MH2Z 122,208 MH2 1.000 MHz 6.58639 GH2 -53.92 dBm -49.24 dp -9.48 dB 81.280 MH2Z 121,920 MH2 1.000 MHz 6.66676 GHZ -54.11 dBm -49.71 dB -9.76 dB
122208 MHz | 162,944 MHz 1,000 MHz 6.58802 GHz -54.25 dBm -49,57 dB 9,57 dB 121.920 MHz | 162,560 MHz 1,000 MHz 6.66936 GHz -54.40 dBm -50.00 dB -10.00 dB
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Plot on Channel 6625 MHz Plot on Channel 6705 MHz

Spectrum

Ref Level 16.49 dém
SGL Count 100/100

Offset 27,42 da

Mode Auto Sweep

Spectrum

Ref Level 16.49 dém
SGL Count 100/100

Offset 27,42 da

Mode Auto Sweep

@ 1R AvgPwr

@ 1R AvgPwr
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CF 6.625 GHz 1001 pts Span 323.584 MHz CF 6.705 GHz 1001 pts Span 327.552 MHz

Spectrum Emission Mask

Peak Power -4.79 dBm

Standard: None

RBW 1.000 MHz

Plot on Channel 6785

MHz

Spectrum Emission Mask

Peak Power -4.92 dBm

Standard: None
RBW 1.000 MHz

Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |
-161.792 MHz -121,344 MHz 1.000 MHz 6.50349 GHz -54.77 dBm -49.98 dB -9,98 dB -163.776 MHz -122.832 MHz 1,000 MHz 6.57873 GHz -55.19 dBm -50.27 dB
-121.344 MHz | -80.896 MHz 1,000 MHz £.50382 GHz -55.11 d&m -50.22 d8 -10.37d8 -122.832 MHz | -81,968 MHz 1,000 MHz £.58299 GHz -55.02 dBm 5010 dB
-80.8%6 MHz -41.448 MHz 1.000 MHz 6.54524 GHz -50.13 dBm -45.34 dB -17.57 dB -81.888 MHz -41.944 MHz 1.000 MHz 6.62360 GHz2 -51.90 dBm -46.98 dB
-41.448 MHz -40.448 MHz 1.000 MHz 6.58372 GHz -42.85 dBm -38.06 dB <2129 dB -41.944 MHz =40.944 MHz 1.000 MHz 6.66322 GHz -45.05 dBm =40.12 dB
40.448 MHz 41,448 MHz 1,000 MHz 6.66628 GHz -43.15 dBm -38.36 dB -21.69 dB 40,944 MHZ 41,944 MHz 1,000 MHz 6.74678 GHz -45.47 dBm -40.55 dB
41.448 MHz 80.896 MHz 1,000 MHz 6.70573 GHz -50.60 dBm -45.81dB -17.85d8 41.944 MHz 81.888 MHz 1,000 MHz 6.78672 GHz -51.58 dbm -46.66 db
80826 MHz | 121,344 MHz 1,000 MHz 6.74618 GHz -55,02 dBm -50,30 dB -10.35 dB 61888 MHz | 122.832 MHz 1,000 MHz 6.82767 GHz -55.23 dBm 50,31 dB
121.344 MHz 161.792 MHz 1.000 MHz 6.74908 GHz -54.79 dBm 50,00 df -10.00 dB 122.832 MHz 163.776 MHz 1.000 MHz 6.82800 GHz -55.11 dBm 50.19 dB

( I

Plot on Channel 6865 MHz

( I

Spectrum %] Spectrum '%’
Ref Level 16.49 dém  Offset 27 49 dg Mode Auto Sweep Ref Level 16.49 dém  Offset 27 49 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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0 db 0 db
IO —
o ‘r[ — o - Lw
-20 d J -20 d 1
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— | <0 den— —
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CF 6.785 GHz 1001 pts Span 323.584 MHz | | CF 6.865 GHz 1001 pts Span 325.12 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -4.44 dBm RBW 1.000 MHz Peok Power -3.85 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-161.792 MHz | 121,344 MHz 1.000 MHz 6.66349 GHz -54.04 dBm -49,60 dB 9,60 dB -162.560 MHz | -121,920 MHz 1.000 MHz 6.74227 GHz ~50.15 dbm -46.30 6,30 dE
-121.344 MHz -80.896 MHz 1,000 MHz 666382 GHz -54.22 dBm -49.79 db -9.83dp -121,920 MHz -81.280 MHz 1,000 MHz 6.74584 GHz 45,51 dbm 45,66 db -6.47 dib
-90.636 MHz -41,446 MHz 1.000 MHz 5.70556 GHz -49.01 dbm -44.,56 db -16,86 db -91.280 MHz 41,640 MHz 1.000 MHz 5.76421 GHz 43,55 dbm -33.70 cb -11.80 cb
41,448 MHz 40,448 MHz 1.000 MHz 6.74272 GHz -41,60 dbm -37.16 dB -20,49 dB 41,640 MHz 40,640 MHz 1.000 MHz 682353 GHz -a7.74 dbm -33.89 db -17.22 db
40.448 MHz 41,448 MHz 1,000 MHz 6.82628 GHz -41.53 dBm -37.08 dB -20.42 dB 40,640 MHz 41,640 MHz 1,000 MHz 6.90647 GHz -38.18 dBm -34.33 dB -17.66 dB
41,448 MHz 80,896 MHz 1,000 MHz 686476 GHz -48.77 dBm 44,33 db -16.55 d 41,640 MHz 81,280 MHz 1,000 MHz 694514 GHz -43.38 dbm 39,53 db -11.76 db
80,526 MHz | 121,344 MHz 1.000 MHz 620586 GHz -54.59 dbm -50,45 db -10,59 db 81280 MHz | 121.920 MHz 1.000 MHz 638676 GHz -50.64 dBm 46,78 dB -5.84 dB
121,344 MHz | 161.792 MHz 1.000 MHz 6.90877 GHz -54.70 dbm 50,25 dB -10.25 db 121,920 MHz | 162,560 MHz 1.000 MHz 6.90708 GHz -50.86 dBbm 47.01 dbs 7.01 dB
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Plot on Channel 6945 MHz

Plot on Channel 7025 MHz

Spectrum %‘ Spectrum '%’
Ref Level 16,82 dBm  Offset 27.82 d8 Mode Auto Sweep Ref Level 16,82 dBm  Offset 27.82 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
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0 dBm 0 dBm
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-50 dRm- == [|endem—
60 dB -60 de
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-60 dem -60 dem
CF 6.945 GHz 1001 pts Span 326.4 MHz | | CF 7.025 GHz 1001 pts Span 325.504 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -3.00 dBm RBW 1.000 MHz Peok Power -3.02 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-163.200 MHz | -122.400 MHz, 1.000 MHz 682244 GHz ~47.25 dbm 44,25 dB -425dB -162.792 MHz | -122.06% MHz, 1.000 MHz 690245 GHz -47.99 dbm 44,96 0B -4.96 0B
-122.400 MHz -81.500 MHz 1,000 MHz 682505 GHz -46,53 dBm 4353 db 4,25 db -122,064 MHz -81.376 MHz 1,000 MHz 690766 GHz -48.86 dBbm -43.84 db 5.23db
-81.600 MHz -41,800 MHz 1.000 MHz 686650 GHz -40,40 dbm -37.40 db -10,02 db -81.376 MHz -41,688 MHz 1.000 MHz 6.34500 GHz -41,06 dBm -38.04 dB -10.33 db
41,800 MHz -40,800 MHz 1.000 MHz 690237 GHz -36.51 dbm -3351d8 -16,84 dB 41,688 MHz -40,688 MHz 1.000 MHz 698248 GHz -36.50 dbm -33.47 db -16.81 dB
40.800 MHz 41,800 MHz 1,000 MHz 6.98663 GHz -35.90 dBm -32.90 dB -16.23 dB 40.688 MHz 41,688 MHz 1,000 MHz 7.06652 GHz -37.26 dBm -34.24 dB -17.57 dB
41,800 MHz 81,600 MHz 1,000 MHz 7.02220 GHz -38.75 dBm -35.75 dB 8,64 d 41,688 MHz 81,376 MHz 1,000 MHz 7.10621 GHz 41,31 dbm -38.28 db -10.32 db
BLA00 MHz | 122,400 MHz 1.000 MHz 7.06691 GHz -46,72 dbm -43.72 db -3.67 dB 81376 MHz | 122.064 MHz 1.000 MHz 7.144562 GHz -48.61 dBm 45,58 db -5.31dB
122,400 MHz | 163.200 MHz 1.000 MHz 706822 GHz -46,94 dbm 43,94 dB -394 db 122,064 MHz | 162.752 MHz 1.000 MHz 7.14723 GHz -43.41 dbm 46,39 di 6.33 db.

( I J

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number : A2-51 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607G

MIMO <Ant. 4+3(3)>

EUT Mode

802.11ax HE8O Full RU

Plot on Channel 598

5 MHz

Plot on Channel 6225 MHz

Spectrum ‘%‘ pectrum ‘%‘
RefLevel 16,74 dBm  Offset 27.74 dB Mode Auto Sweep RefLevel 16.74 dBm  Offset 27.74 d® Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PARS _Limit ¢heck PABS
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0dB 0dB
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-0 dey — — - -0 dey —— e
50 dem "‘“ 50 dem - B
o e el b
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-70 d -70 d
-20 d -80 d
CF 5.985 GHz 1001 pts pan 324.352 MHz | | CF 6.225 GHz 1001 pts Span 323.968 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask standard: None
Peak Power -5.42 dBm RBW 1.000 MHz Peak Power -5.08 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | PowerRel | aLimit Range Low Range U RBW Frequen Power Abs Power Rel ALimit
-162.176 MHz | -121,632 MHz 1.000 MHz 5.86054 GHz -55.08 dbm ~45,66 db -5.66 db -161.984 MHz | -121,488 MHz 1.000 MHz 5.10173 GHz -55.61 cbm -50.53 cb -10,53 db
-121.632 MHz -81.088 MHz 1.000 MHz 5.86353 GHz -54.96 dBm -49.54 dB -9.59 d8 -121.488 MHz -80.992 MHz 1.000 MHz 6.10400 GHz -55.85 dBm -50.77 dB -10.91 d8
81088 MHz | 41,544 MHz 1.000 MHz 592774 GHz 44,22 dBm -38.,60 dB -15.62 dB 80,952 MHz | 41,496 MHz 1.000 MHz 6.18334 GHz -42.24 dBm -37.16 dB -17.13dB
41544 MHz | -40,544 MHz 1,000 MHz 5.94362 GHz -41,14 dBm -35,72 dB -19,05 dB 41,495 MHz | -40,496 MHz 1,000 MHz 5.18367 GHz -42,01 dbm -36.93 dB -20,26 dB
40,544 MHz 41,544 MHz 1,000 MHz 6.02638 GHz -42.21 dBm -36.78 dB -20.12 dB 40,436 MHz 41426 MHz 1,000 MHz 6.26633 GHz -42.63 dBm -37.55¢cb -20,69 db
41,544 MHz 81,088 MHz 1.000 MHz 6.02671 GHz -42,82 dbm -37 40 db -17.36 db 41,496 MHz 80,992 MHz 1.000 MHz 5.26666 GHz -42.99 dbm -37.91dB -17.88 dB
81.088 MH2Z 121.632 MH2 1,000 MHz 6.10550 GH2Z -55.64 dBm -50.22 dB -10,56 dB 80.992 MHZ 121,488 MH2 1.000 MHz 6.34633 GH2 -55.71 dBm -50.63 dB -10.68 dB
121632 MHz | 162,176 MHz 1,000 MHz 6.10874 GHz -55.54 dBm -50,12 dB -10,12 dB 121.488 MHz | 161.984 MHz 1,000 MHz 6.34957 GHz -55.,68 dBbm -50.60 db -10,60 dB
Dat 03 Dat 4. JUN 0
Spectrum ‘%‘ pectrum EV'-]
RefLevel 16.74 dBm  Offset 27.74 d® Mode Auto Sweep Ref Level 16,57 dém  Offset 27.97 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1Pm AvgPwr (@ 1Pm AvgPwr
_Limit ¢heck PABS _Limit ¢heck PABS
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0dB 0 dBm
10 de = - !! 10 de !r = _1\
20 d 20 |
I ] 1=
-0 —] ‘ T 30d — [ | ————
-20 By = - . S = =
[ .y / \ —
50 dem—— g —— —
60 d&
-70 d
-80 d
CF 6.385 GHz 1001 pts Span 323.968 MHz | |( CF 6.465 GHz 1001 pts pan 324.608 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask standard: None
Peak Power -5.63 dBm RBW 1.000 MHz Peak Power -5.94 dBm RBW 1.000 MHz
Range Low Rangeup | RBW | Frequency | powerabs | powerRel | aLimit Range Low Range Uj RBW Frequen Power Abs Power Rel ALimit
-161.984 MHz | -121,488 MHz 1.000 MHz 5.26043 GHz -55.50 dbm -50.,27 db -10,27 db -162.304 MHz | -121,728 MHz 1.000 MHz 5.34278 GHz -55.50 cbm -43.56 d -5.56 db
-121.488 MHz -80.992 MHz 1.000 MHz 6.26465 GHz -55.74 dBm -50.11 d& -10.44 d8 -121.728 MHz -81.152 MHz 1.000 MHz 6.34343 GHz -55.58 dBm 43 .64 db -9.68 dB
80,952 MHz | 41,496 MHz 1.000 MHz 6.34334 GHz -44,32 dBm -38,69 dB -18.66 dB BLIS2 MHz | -41.576 MHz 1.000 MHz 6.384966 GHz 51,97 dBm -46,03 dB -18.19 dB
41,495 MHz | -40,496 MHz 1,000 MHz 5.34367 GHz -43,92 dBm -38,29 dB 21,62 d8 41576 MHz | -40.576 MHz 1,000 MHz 5.42350 GHz -44,31 dbm -38.37 dB 21,70 dB
40,436 MHz 41426 MHz 1,000 MHz 6.42633 GHz -43,84 dBm -38.22 dB -21,55 dB 40,576 MHz 41,576 MHz 1,000 MHz 650641 GHz -44.32 dBm -39.38 dB 21.72 dB
41,496 MHz 80,992 MHz 1.000 MHz 6.46583 GHz -51.37 dbm -45.,75 db -17.78 db 41,576 MHz 81,152 MHz 1.000 MHz 554275 GHz -50.96 dbm 45,01 dB -17.70 6B
80.992 MHZ 121,488 MH2 1.000 MHz 6.50633 GH2 -55.50 dBm -49.87 dB -9.92 di 81.152 MH2Z 121,728 MH2 1.000 MHz 6.58657 GHZ -55.92 dBm -49.98 dB -10.03 dB
121.488 MHz | 161.984 MHz 1,000 MHz 650795 GHz -55.,62 dBm -49,99 dB -9.99 dB 121728 MHz | 162,304 MHz 1,000 MHz 6.58689 GHz -55.67 dBm -49,72 dB -9.73 di
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Plot on Channel 6545 MHz

Plot on Channel 6625 MHz

Plot on Channel 6705
Spectrum

MHz

Ref Level 17.11 dém Offset 28,11 dB

SGL Count 100/100

Mode Auto Sweep

Plot on Channel 6785 MHz

Spectrum %1 Spectrum '%’
Ref Level 16,97 deém  Offset 27.57 d8 Mode 4uto Sweep RefLevel 17.11 dém  Offset 28.11 d8 Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
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CF 6.545 GHz 1001 pts Span 324.006 MHz | | CF 6.625 GHz 1001 pts Span 325.76 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peok Power -5.24 dBm RBW 1.000 MHz Peak Power -5.90 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.046 MHz | -121,536 MHz 1.000 MHz 6.42071 GHz ~54,99 dbm -49.25 dB 925 dB -162.880 MHz | -122.160 MHz 1,000 MHiz 6.49714 GHz 55,24 0Bm 43,33 b 5,33 0B
-121.538 MHz -81.024 MHz 1,000 MHz 6.42363 GHz -54.75 dBm 4951 dp -9.55 db -122.160 MHz -81.440 MHz 1,000 MHz 650300 GHz -55.25 dbm 46,35 db -9.40 dis
-91.024 MHz 41,512 MHz 1.000 MHz 5.466810 GHz -41,37 dbm -36,13 db -13.01dB -91.440 MHz 41,720 MHz 1.000 MHz 556261 GHz -45,35 dbm -33.45 cb -15.26 cb
41,512 MHz 40,512 MHz 1.000 MHz 650265 GHz -38.50 dbm -33.35dB -16,68 db 41,720 MHz -40.720 MHz 1.000 MHz 658245 GHz 41,83 dbm -35.92 db -19.26 db
40,512 MHz 41,512 MHz 1.000 MHz 6.58635 GHz -39.42 dBm__ -34.17 dB -17.51 dB 40.720 MHz 41.720 MHz 1.000 MHz 6.66655 GHZ -42.23 dBm -36.32 dB. -19.66 dB
41512 MHz 81,024 MHz 1,000 MHz 661453 GHz -44,50 dBm -39.26 d 1359 d 41,720 MHz 81,440 MHz 1,000 MHz 669781 GHz -47.96 dBbm 42,06 db -15.80 db
81024 MHz | 121,536 MHz 1,000 MHz 6.66573 GHz -53.56 dBm -48,32 dB -6.56 dB 61440 MHz | 122,160 MHz 1,000 MHz 6.74700 GHz 54,47 dBm 43,57 db -8.52 db
121,536 MHz | 162.048 MHz 1.000 MHz 666670 GHz -53.62 dbm 48,38 db -5.38 db 122,160 MHz | 162.880 MHz 1.000 MHz 6.74960 GHz -54.52 dbm 48.62 dbs -8.62 dbs

Ref Level 17.11 dém Offset 28,11 dB
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-30 d T f — -30 d = [ =
-40 df - a0 di .
— — =
- —] ~
50 der e 50 der o =
el pa—— U | Dk I —— S e———
-60 d 60 d
7o d 7o d
.80 dB .80 dB
CF 6.705 GHz 1001 pts Span 324.864 MHz | | CF 6.785 GHz 1001 pts Span 324.352 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -5.55 dBm RBW 1.000 MHz Peak Power -5.17 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-162.432 MHz | -121,824 MHz 1.000 MHz 656301 GHz -55.46 dBm 4991 dB 991 dB -162.176 MHz | -121,632 MHz 1.000 MHz 6.65096 GHz -55.25 dbm -50.08 dB -10.08 dB
-121.824 MHz -81.216 MHz 1,000 MHz 650334 GHz -55.51 dBm -49,96 db -10.01dB -121.632 MHz -81.088 MHz 1,000 MHz 666418 GHz -55.12 dBbm 49,95 db -10.19 dB
-91.216 MHz -41,60 MHz 1.000 MHz 6.63661 GHz -46.08 dbm -40,54 db -15.13 db -91.088 MHz 41,544 MHz 1.000 MHz 670829 GHz -51.39 dbm -46.22 db -13.11 dB
41,608 MHz -40,608 MHz 1.000 MHz 666356 GHz 41,12 dbm 3557 db -18,90 dB 41544 MHz 40,544 MHz 1.000 MHz 6.74362 GHz -44.26 dbm -39.10 dB 22,43 db
40,608 MHz 41,608 MHz 1.000 MHz 6.74644 GHZ -41.65 dBm__ -36.11 dB -19.44 dB 40,544 MHz 41,544 MHz 1.000 MHz 6.82638 GHz -43.86 dBm -38.69 dB -22.03 dB
41,608 MHz 81,216 MHz 1,000 MHz 6.768540 GHz -48,04 dBm 42,50 d -14.66 dB 41544 MHz 81,088 MHz 1,000 MHz 686593 GHz -50.22 dbm 45,05 db -17.09 db
BL216 MHz | 121,824 MHz 1,000 MHz 6.82666 GHz -54.06 dBm -48,51 d -6.56 dB 61088 MHz | 121,632 MHz 1,000 MHz 5.30647 GHz 54,76 dbm 42,50 dB -9.54 db
121.624 MHz | 162.432 MHz 1.000 MHz 6.82764 GHz -53.97 dbm 48,43 db -8.43 db 121,632 MHz | 162.176 MHz 1.000 MHz 691069 GHz -54.58 dBbm 43,41 db -9.41 db
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Plot on Channel 6865 MHz

Plot on Channel 6945 MHz

Plot on Channel 7025
Spectrum

MHz

Spectrum %1 Spectrum '%’
RefLevel 17.11 dém  Offset 28.11 d8 Mode 4uto Sweep Ref Level 17,31 dém  Offset 28.31 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1R AvgPwr @ 1R AvgPwr
“Limit Jheck PABS “Limit fheck
10 dRP5Gy 0 dBm5y
0 dBm 0 dBm
10d h = R ILI 10d
-20 d8 , \w‘ 20 di
=30 d — — J L —= — -30 d8
40 d —1" - -20 S
= = L——— —
50 der — ] | 50 dem— e
L L ]
-60 d -60 dem
-70 d -70 d
.80 dB .80 dB
CF 6.865 GHz 1001 pts Span 323.456 MHz | || CF 6.945 GHz 1001 pts Span 825.504 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -4.33 dBm RBW 1.000 MHz Peak Power -3.78 dBm RBW 1.000 MHz
Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit Range L Range U REW Freguen Power Abs Power Rel ALimit
161726 MHz | -121,206 MHzZ 1,000 MHiz 6.74192 GHz 54,17 dbm ~49.64 db 5,64 08 -162.752 MHz |__-122.06% MRz 1,000 MHiz 682147 GHz -50.59 dbm ~46,81 cB 6.81 08
-121.296 MHz | -80.864 MHz 1,000 MHz 5.74387 GHz 54,33 dBm -50,00 dB -10,05 dB -122.064 MHz | -B1,376 MHz 1,000 MHz 6.82375 GHz -50.32 dbm 45,54 db -6.78 db
0,864 MHz | 41,432 MHz 1.000 MHz 56.76618 GHz -47.91 dbm -43,50 db -16,40 db 91376 MHz | -41.686 MHz 1.000 MHz 5.86541 GHz 43,43 dbm -33.65 cb -12.01¢cb
41,432 MHz | -40.432 MHz 1.000 MHz 56.82373 GHz -41,62 dBm -37.20 d -20,63 dB 41688 MHz | -40.688 MHz 1.000 MHz 56.90348 GHz -37.63 dbm -33.85 0B BESCED
40,432 MHz 41,432 MHz 1.000 MHz 6.90627 GHz 41,77 dBm -37.44 dB -20.78 dB 40,688 MHz 41,688 MHz 1,000 MH2 6.98652 GHz -37.84 dBm -34.06 B -17.39 dB
41,432 MHz 80,854 MHz 1,000 MHz 5.94021 GHz -46,70 dBm -42,37 dB -15,52 d 41,680 MHz 81,376 MHz 1,000 MHz 7.02296 GHz -41,60 dbm -37.82db -10.51 dB
80.865¢ MHz | 121,236 MHz 1.000 MHz 6.98549 GHz -53.24 dBm -8.15dp 81,376 MHz | 122.064 MHz 1.000 MHz 7.06592 GHz -49.07 dBbm -45.29 dB 5,63 db
121.296 MHz | 161.726 MHz 1.000 MHz 5.98646 GHz -54.22 dbm -5.89 db 122.064 MHz | 162.752 MHz 1.000 MHz 7.06723 GHz -43,45 dBm 45.71 db 5.71 dB.

Ref Level 17.31 dem
SGL Count 100/100

Offset 28,31 d8 Mode Auto Swee

P

@ 1R AvgPwr

Limit qheck PABS
LT
0 dBm
R =
-10d
-20d
.30 dBy " S
-20 o = ——
—
|
.80 dB
CF 7.025 GHz 1001 pts Span 524.352 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.63 dBm RBW 1.000 MHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit
-162.176 MHz |__-121,632 MHz 1,000 MHz 6.90321 GHz ~#9,00 dBm 45,37 dB 5.37 48
-121632 MHz | -81,088 MHz 1,000 MHz £.90418 GHz -48,83 dBm -45.20 d8 5,44 dg
-L08A MHz | -41.544 MHz 1,000 MHz 6.94440 GHz -41,57 dBm -36.34 db -10.44 dB
41544 MHz | -40.544 MHz 1,000 MHz 6.98362 GHz -36.30 dBm -32.67 dB -16.01 d8
40,544 MHZ 41,544 MHz 1,000 MHz 7.06638 GHz -37.49 dBm -33.86 dB -17.19.dB
41544 MHz 81,088 MHz 1,000 MHz 7.10398 GHz -43,09 dBm -39.46 dB -1188d8
61088 MHz | 121,532 MHz 1,000 MHz 7.14582 GHz -50,95 dBm -47.32 dB 7,56 dB
121,632 MHz | 162,176 MHz 1,000 MHz 7.14675 GHz -51.23 dBm 47,59 db

( I
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C
Relative Humidity : (45~55%

Test Engineer : |Calvin Wang

TEL: 886-3-327-0868 Page Number : B1 of B3
FAX: 886-3-327-0855



Report No. FR451607G

EUT Information

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

Part 15BICSE-003-OP LimitatMam Po
60T [

> LimitatMain Po

Level in dBuV
on
o
o
w2
T

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 37.29 55.88 18.59 | L1 OFF 19.8
0.152250 52.28 65.88 13.60 | L1 OFF 19.8
0.170250 34.30 54.95 20.65 | L1 OFF 19.8
0.170250 48.97 64.95 1598 | L1 OFF 19.8
0.181500 30.59 54.42 23.83 | L1 OFF 19.8
0.181500 45.58 64.42 18.84 | L1 OFF 19.8
0.228750 28.87 52.50 23.63 | L1 OFF 19.8
0.228750 40.35 62.50 22.15 | L1 OFF 19.8
0.534750 25.78 46.00 20.22 | L1 OFF 19.8
0.534750 28.82 56.00 27.18 | L1 OFF 19.8
1.731750 25.01 46.00 20.99 | L1 OFF 19.9
1.731750 27.28 56.00 28.72 | L1 OFF 19.9
9.327750 26.62 50.00 23.38 | L1 OFF 20.2
9.327750 28.39 60.00 31.61 | L1 OFF 20.2
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EUT Information

Report No.

FR451607G

Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
R YA Part 15B_ICSE-003-Ave LimitatMain Po
E 50 ’ - al ;;) N 2-AVE NI ¢ Vi a 1r (
[J] B S S SO SO SV
> 4
2
401
A
307 L 4 P
20T
10t
0 } } } —+— } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 34.34 55.88 21.54 | N OFF 19.8
0.152250 51.28 65.88 14.60 | N OFF 19.8
0.172500 35.65 54.84 19.19 | N OFF 19.8
0.172500 49.89 64.84 1495 | N OFF 19.8
0.231000 26.62 52.41 25.79 | N OFF 19.8
0.231000 38.07 62.41 24.34 | N OFF 19.8
0.260250 27.40 51.42 24.02 | N OFF 19.8
0.260250 36.21 61.42 25.21 | N OFF 19.8
0.539250 25.86 46.00 20.14 | N OFF 19.8
0.539250 30.03 56.00 25.97 | N OFF 19.8
9.692250 26.54 50.00 23.46 | N OFF 20.3
9.692250 28.38 60.00 31.62 | N OFF 20.3
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Appendix C. Radiated Spurious Emission Test Data

Temperature : 21.7~23.5°C
Test Engineer : Ken Kuo, Tim Lee and Wilson Wu
Relative Humidity : 55.2~62.4%
Cl. Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation Channel |Frequency RU Remark
(GHz) Rate

Mode 1 U-NII-5 5.945~6.425 4+3 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 5.945~6.425 4+3 802.11ax HE20 1 5955 MCSO0 - -
Mode 3 U-NII-5 5.945~6.425 4+3 802.11ax HE40 3 5965 MCSO0 - -
Mode 4 U-NII-5 5.945~6.425 4+3 802.11ax HE80 7 5985 MCSO0 - -
Mode 5 U-NII-5 5.945~6.425 4+3 802.11ax HE80 55 6225 MCSO0 - -
Mode 6 U-NII-5 5.945~6.425 4+3 802.11ax HE80 87 6385 MCSO0 - -
Mode 7 U-NII-6 6.425~6.525 4+3 802.11ax HE80 103 6465 MCSO0 - -
Mode 8 U-NII-6 6.425~6.525 4+3 802.11ax HE80 119 6545 MCSO0 - -
Mode 9 U-NII-7 6.525-6.875 4+3 802.11ax HE80 135 6625 MCSO0 - -
Mode 10 U-NII-7 6.525-6.875 4+3 802.11ax HES8O 151 6705 MCSO0 - -
Mode 11 U-NII-7 6.525-6.875 4+3 802.11ax HES8O 167 6785 MCSO0 - -
Mode 12 U-NII-8 6.875-7.125 4+3 802.11a 229 7095 6Mbps - -
Mode 13 U-NII-8 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 - -
Mode 14 U-NII-8 6.875-7.125 4+3 802.11ax HE40 227 7085 MCSO0 - -
Mode 15 U-NII-8 6.875-7.125 4+3 802.11ax HES8O 183 6865 MCSO0 - -
Mode 16 U-NII-8 6.875-7.125 4+3 802.11ax HES8O 199 6945 MCSO0 - -
Mode 17 U-NII-8 6.875-7.125 4+3 802.11ax HES8O 215 7025 MCSO0 - -
Mode 18 U-NII-5 5.945~6.425 4+3 802.11ax HES8O 7 5985 MCSO0 - LF
Mode 19 U-NII-5 5.945~6.425 4+3 802.11ax HES8O 7 5985 MCSO0 - SHF
Mode 20 U-NII-5 5.945~6.425 4+3 802.11ax HE20 1 5955 MCSO0 @ Partial 26/0 -
Mode 21 U-NII-5 5.945~6.425 4+3 802.11ax HE20 1 5955 MCSO @ Partial 52/37 -
Mode 22 U-NII-5 5.945~6.425 4+3 802.11ax HE20 1 5955 MCSO | Partial 106/53 -
Mode 23 U-NII-8 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO0 @ Partial 26/8 -
Mode 24 U-NII-8 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO @ Partial 52/40 -
Mode 25 U-NII-8 6.875-7.125 4+3 802.11ax HE20 229 7095 MCSO | Partial 106/54 -

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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C2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m)  (dBuV/m) (dB) Avg.

802.11a 1 5924.71 47.03 68.20 -21.17 H | Avg. Pass - Band Edge

' 802.11a 1 - - - - - - - - Harmonic
802.11ax HE20 1 5923.67 47.10 68.20 -21.10 H | Avg. Pass - Band Edge

2 802.11ax HE20 1 - - - - - - - - Harmonic
802.11ax HE40 3 5924.82 53.43 68.20 -14.77 V | Avg. | Pass - Band Edge

° 802.11ax HE40 3 - - - - - - - - Harmonic
802.11ax HE80 7 5924.20 65.13 68.20 -3.07 V | Avg. Pass - Band Edge

‘ 802.11ax HE80 7 17955.00 49.24 54.00 -4.76 H | Avg. | Pass - Harmonic
802.11ax HE80 = 55 - - - - - - - - Band Edge

> 802.11ax HE80 55 | 12450.00 46.26 54.00 -7.74 V | Avg. | Pass - Harmonic
802.11ax HE80 = 87 - - - - - - - - Band Edge

° 802.11ax HE80 | 87 | 12770.00 54.26 88.20 -33.94 V | Peak Pass - Harmonic
802.11ax HE80 @ 103 - - - - - - - - Band Edge

! 802.11ax HE80 | 103 | 12930.00 54.76 88.20 -33.44 V | Peak Pass - Harmonic
802.11ax HE80 | 119 - - - - - - - - Band Edge

® 802.11ax HE80O | 119 | 13090.00 54.83 88.20 -33.37 H Peak  Pass - Harmonic
802.11ax HE80 = 135 - - - - - - - - Band Edge

° 802.11ax HE80 | 135 | 13250.00 46.27 54.00 -7.73 H | Avg. | Pass - Harmonic
802.11ax HE80 = 151 - - - - - - - - Band Edge

10 802.11ax HE80 | 151 | 13410.00 54.91 88.20 -33.29 V | Peak | Pass - Harmonic
802.11ax HE80 = 167 - - - - - - - - Band Edge

H 802.11ax HE80 | 167 | 13570.00 55.30 88.20 -32.90 V | Peak | Pass - Harmonic
802.11a 229 | 724221 51.18 68.20 -17.02 H | Avg. | Pass - Band Edge

2 802.11a 229 - - - - - - - - Harmonic
802.11ax HE20 | 229 | 7189.36 51.26 68.20 -16.94 V | Avg. | Pass - Band Edge

e 802.11ax HE20 = 229 - - - - - - - - Harmonic
802.11ax HE40 | 227 | 7126.28 56.89 68.20 -11.31 H | Avg. | Pass - Band Edge

o 802.11ax HE40 = 227 - - - - - - - - Harmonic
802.11ax HE80 = 183 - - - - - - - - Band Edge

o 802.11ax HE80O | 183 | 13730.00 54.28 88.20 -33.92 H Peak  Pass - Harmonic

TEL: 886-3-327-0868 Page Number : C2 of C84
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Mode

16

17

18
19

20

21

22

23

24

25

Modulation

802.11ax HE80
802.11ax HE80
802.11ax HE80
802.11ax HE80
LF
SHF
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20
802.11ax HE20

Ch.

199
199
215
215

R = R R N

229
229
229
229
229
229

Freq.
(MHz)
13890.00
7125.98
14050.00
715.79

5869.20

5896.24

5916.91

7231.52

7230.59

7146.73

Level

(dBuV/m)

54.38

58.41

54.56

39.08

46.33

46.41

46.35

51.39

51.33

51.49

Limit

(dBuV/m)

88.20

68.20

88.20

46.00

68.20

68.20

68.20

68.20

68.20

68.20

Margin
(dB)

-33.82

-9.79

-33.64

-6.92

-21.87

-21.79

-21.85

-16.81

-16.87

-16.71

Pol.

I T I =T

Peak

Avg.

Peak

Avg.

Peak

Peak

Avg.

Avg.

Avg.

Avg.

Avg.

Avg.

Result

Pass
Pass
Pass

Pass

Pass

Pass

Pass

Pass

Pass

Pass

RU

Partial 26/0
Partial 26/0
Partial 52/37
Partial 52/37
Partial 106/53
Partial 106/53
Partial 26/8
Partial 26/8
Partial 52/40
Partial 52/40
Partial 106/54
Partial 106/54

Remark

Band Edge
Harmonic
Band Edge
Harmonic
LF
SHF
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge
Harmonic
Band Edge

Harmonic

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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1
Mode Band Edge
U-NII-5_5.945~6.425_802.11a_CH1_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAKIUNI)_6E
o
00 00
. W
525 ok iamobnebin e Mool 525 M
B0 30
Peak
115 115
5025 551, 5477, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: PEAK BE(UNLT) 6E 3m 9120-02114-200711 HORIZONTAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5923.93 66.58 88.20 -27.67 46.31 34.30 1156 33.59 0.08 108 266 PEAK 1 5955.00 18524 =---mn ---ome 92.91 34.29 1166 33.62 @.88 108 266 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
0 0 AVGIUND 62
%0 35‘0,‘/——’—”’-_’/‘—/%-_4
Avg
115 115
5025 551, 5477, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: AVG BE(UNII) 6E 3n 91200-82114-248711 HORIZONTAL Condition: AVG(UNII)_6E 3m 91280-02114-240711 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBiY:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1592471 47.03 68.20 -21.17 3475 34.30 1157 33.59 0.8 108 266 AVERAGE 1 595500 98.42 ---emn -eoeee 86.09 34.29 1166 33.62 @.89 1@ 266 AVERAGE
TEL: 886-3-327-0868 Page Number : C4 of C84

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
PEAK[UNI)_6E
. SO e -
0.0 P/ 700
1 j i
550 " o " | I 52! i ¥
WWMWW
[
3.0 3540
Peak
i i
5625 5051, 5817, 5903, 5929, 5955 1000 240, 3480, 4720, 5060, 00
Frequency (MHz) Frequency (MHz)
Site + @3CH12-HY Site + B3CHL2-HY
Condition: PEAK BE(UNLT) 6E 3m 912D-02114-240711 VERTICAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 VERTICAL
+ RBW: 1000, 060kHz VEN:3000.808KkHz ST:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5899.49 56.08 88.20 -32.17 43.87 34.30 1148 33.57 0.8 308 64 PEAK 1 5955.80 90,62 ------ ----me 78.29 3429 11.66 33.62 0.60 309 64 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
1 i m A
2 / oL T L1
1 _— oo
%0 % eI
Avg
i i
5625 5051, 5817, 5903, 5929, 5955 1000 240, 3480, 4720, 5060, 200
Frequency (MHz) Frequency (MHz)
Site + @3CH12-HY Site + B3CHL2-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-24711 VERTICAL Condition: AVG(UNIT)_6E 3m 91280-82114-240711 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBN: 1060.060kHz VBN:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Pz dBuV/m dBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBui/m  dB dBWV dB/m A8 A8 dB m  deg
1 591197 46.42 68.20 -21.76 34,18 34.30 11.52 33.58 0.08 308 64 AVERAGE 1 5955.80 B83.94 ----e- -eoeee 7161 3429 11.66 33.62 0.80 300 64 AVERAGE
TEL: 886-3-327-0868 Page Number : C50f C84
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2
Mode Band Edge
U-NII-5_5.945~6.425_802.11ax HE20_CH1_5955MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAKIUNI)_6E
o
00 00
. W
T . W tcetndtdnedel 525
B0 30
Peak
115 115
5025 551, 5477, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: PEAK BE(UNLT) 6E 3m 9120-02114-200711 HORIZONTAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5924.84 66.62 88.20 -27.56 46.34 34.30 1157 33.59 0.8 112 265 PEAK 1 5955.00 185,05 ----m- ----m- 9272 34,29 1166 3i.62 @.88 112 265 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
y 00 AVG(UN_E
B i ﬂ
Avg
115 115
5025 551, 5477, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: AVG BE(UNII) 6E 3n 91200-82114-248711 HORIZONTAL Condition: AVG(UNII)_6E 3m 91280-02114-240711 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBiY:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 593,67 47.18 68.20 -21.10 34.83 34.30 1156 33.59 0.8 112 265 AVERAGE 1 595580 97.75 =-eemm -eeeee 85.42 34,29 1166 3i.62 @.89 112 265 AVERAGE
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR451607G

Mode Band Edge
U-NII-5_5.945~6.425_802.11ax HE20_CH1_5955MHz
ANT
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 4
W W PEAKIUNI)_6E
00 00
1 L dumppbtmestoniy
5§ Pdluutuliouns a Lt it SZ‘SM
B0 30
Peak
115 115
5025 551, 5477, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720
frequency (MHz) Frequency (MHz)
Site + B3CHI2-HY Site : B3CHI2-HY
Condition: PEAK BE(UNLT) 6E 3m 912D-02114-240711 VERTICAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
G BN B B b 8 B 8 a deg W dn BN B B b 88 B B a deg
1 589559 56.37 B83.20 -31.83 44.19 34.28 11.47 33.57 @.00 316 B PEAK 1 5955.00 101,34 =-=men =m-em- 89.01 34.28 1168 33.63 0.8 316 @ PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
0 0 AVGIUND 62
525 1 SZ‘SJM m “ U | \—‘ \—‘ U ——
%0 as‘um/’—)
Avg
115 115
5025 551, 5877, 5903, 5929, 5955 1000 240, o, 4720, 5960, 720

‘Frequency (MHz)

Site @ B3CHL2-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-24711 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBUV/m  dB  dBw dB/m B d8 a8 o deg
1 5920.83 46.58 68.20 -21.67 34.32 34.30 11.55 33.59 @.6e 316 0 AVERAGE

Frequency (MHz)

Site @ B3CHI2-HY
Condition: AVG(UNIT)_6E 3m 91280-82114-240711 VERTICAL
: RBlY:1080.080kHz VB:1.000kHz SHT:Auto

Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB  dBwV  dB/m  dB d8 d o deg
1 5955.80 94,31 =--men -meeee 6198 34.28 1168 33.63 @.6e 316 & AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C7 of C84




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607G
3
Mode Band Edge
U-NII-5_5.945~6.425_802.11ax HE40_CH3_5965MHz
ANT 4+3
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
PEAKIUNI)_6E
L
4 i 700 LM
5 frels it . SZ‘SM
B0 30
Peak
115 115
5025 583, 5881, 5909, 5937, 5965 1000 240, o, 4720, 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: PEAK BE(UNLT) 6E 3m 9120-02114-200711 HORIZONTAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 HORIZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 592356 65.23 88.20 -22.97 5196 34.30 1156 33.59 @.08 108 262 PEAK 1 5965.00 186,53 =---n- ----m- 94.26 34.77 1176 3364 @.80 108 262 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
y 00 AVG(UN_E
1 I A i
525 ey 525 L_’,m/—
B0 30
Avg
115 115
5025 583, 5881, 5909, 5937, 5965 1000 240, o, 4720, 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: AVG BE(UNII) 6E 3n 91200-82114-248711 HORIZONTAL Condition: AVG(UNII)_6E 3m 91280-02114-240711 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBiY:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
5924.96 51.32 68.20 -16.88 39.04 3430 11.57 33.59 0.00 109 262 AVERAGE 1 5965.80 9813 ----ms -eoeee 85.80 34.27 1176 3i.64 @.80 108 262 AVERAGE
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607G

3
Mode Band Edge
U-NII-5_5.945~6.425_802.11ax HE40_CH3_5965MHz
ANT 4+3
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
PEAKIUNI)_6E
L
00 1 704 w
[Tr—— it 58
B0 30
Peak
115 115
5025 583, 5881, 5909, 5937, 5965 1000 240, o, 4720, 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: PEAK BE(UNLT) 6E 3m 912D-02114-240711 VERTICAL Condition: PEAK(UNII) 6E 3n 91200-82114-248711 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBlY:1080.080kHz VEl: 3000 BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 592454 64,20 88.20 -24.00 5193 34.30 1156 33.59 0.8 294 360 PEAK 1 5965.00 182,93 ---mn ---me 90.60 34.27 1176 3i.64 0.8 294 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
y 00 AVG(UN_E
1 I A
524 et 25 [——
B0 30
Avg
115 115
5025 583, 5881, 5909, 5937, 5965 1000 240, o, 4720, 5960, 720
Frequency (MHz) Frequency (MHz)
Site + B3CHIZ-HY Site : B3CHIZ-HY
Condition: AVG BE(UNIT) 6E 3m 91200-82114-24711 VERTICAL Condition: AVG(UNIT)_6E 3m 91280-82114-240711 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBlY:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBuifn d8 dBu/ b/ B G B o deg Wz dBjn dBufn d8 de difn 88 & B deg
1 592482 53.43 68.20 -14.77 4115 34.30 1157 33.59 0.8 294 360 AVERAGE 1 596500 9478 ----m- ---eee 62.44 34,26 1172 3364 @.80 294 360 AVERAGE
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